—
Luy

Printed in U.S.A

COMPACT TRACTORS

446 P.1.N." 9770165 to 14041700
448 P.1.N. 9772000 to 14044240
Parts Catalog No. 8-1242

>
NOTE: This catalog replaces catalog

8-1240 and all revisions

s ot Vo art

) i .
N ' 3 .
_ ALPHABETICA‘L INDEX - )
. _+ ENGINE SECTION
. PAGE GRID' : IR ~ PAGE
AirFilter . ...........: S 5 A6 Exhaust System ............. 20
Baffles aind Shields........... 17-21° B4-B8 Fan........... AR 27
Batlery......oovveeivnnnnnn. 59 E4 Flywheel, Engine .5 ......... 9
Camshaft.......c........... 9 A10 Fuel System ................ - B23
" Carburetor.......... e 5.7 AB-A8 GOVEIMOr ... ..uvverennnn,.. 15-17
Choke and Throttle. . ......... 23 -B10 Housing, Blower......... P 17
Chsteh, PTO .......... ceennn 27 B14 QilPump ......... e 15
Crankshaft.................. 9 A10 Oil Sump ..... e e . 15
Electrical System ............ 19-59 B6-E4 Pistons and Connecting Rods . . 9
EngineBlock................ -11413. Al2-14 FStarter Motor ......... PR 17
BASIC TRACTOR SECTION
PAGE GRID - - PAGE
Axie,Front ................. 33 C6 Valve, Hydraulic ............. 49-53
Axle,Rear ....... PP 55 D14 F27 Three Point Hitch Adapter . 67
Baffles & Heat Shields ........ 17-21-43  B4-B8-D2 H13WeightBox .......... iee . 73
Brakes ..................... 37 €10 H18 Counterweight Brackets .. 73
Clutch Assembly, PTO........ . 27 B14 - Instruments................. - 59
"+ Control, Speed .............. 41. c14 J26 Three Point Hitch ........ 65-67_
Decals ..........coviennnt 63 BB ' K10Whée!Weights=......... ra|
Blectrical System ............ 19-61 B6-E6 K24 Sleeve Hitch ............ 89
Fenders .................... 3 c4 L11 WeightKit .............. 81
Frame.....coviennieiiinnnn 29 c2 L17 Hydraulic PTOKit ........ ~75-77
Grille....ooiee i e 29 c2 L L2BPTO... ..l 83
Hitch .......coiviiiiiiia. 49 D8 * Lift, Implement, Hydraulic. .. .. . b7
Hood ...........oiiiinint 29 c2 M9 Holding Valve.. ........... 81
Hydradlics .............c. ... 39-53 C12-D12 M19 Flow Control Kit . ........ 79
Coupling, Pump Drive ...... 39-45 C12-D4 PTOLinkage ................ 25
Heat Exchanger Mounting. . . 47 D6 Seat, Operator's............. 3
Hoses, Lines and Fittings. ... 39 *C12 Steéring Wheel & Gear ...... - 35
Motor, HydraulicDrive ....... 3841 Ci12-C14 ToolBox ..ol o 31
Pump......... fer e e, 39-45 Ci12-D4 Transmission..........o.v... = 55
. Wheels, Front and Rear ....... 37
¢




INDEX

-

There is an index at the front and rear of this catalog.

M .
groups or assemblies,

The front index is an alphabetical index of the major

The rear index is a numerical index of the part numbers
and pages on which these numbers are shown.

ILLUSTRATION

" Each iliusti’ation in this catal'og shows a group of parts or -

components. These parts and components are aligned ap-
proximately as the parts and components on your ma-
ching, Each part and component in an illustration has a
reference number, These reference numbers are in a list
on the page opposite of the'illustration. Next to the ref-
erence number is the part nurpber, description and re-
quired gquantity of the part shown in the illustrg;icn.

. B .
ABBREVIATIONS
UAR - “Use as required’” indicates that the part quantity
is variable. ’

NSS - “Not sold separately” indicates that the part is only
available as a component of an assembly or the part must
be purchased locally. If the part is an assembly campo-
nent, the description will be indented under the assernbly
description in the parts list. '

INDENTED DESCRIPTIONS

An assembly can have many components. The compo-
nents of an assembly are indicated-by an indented descrip-
tion. The quantity for an indented part is the total needed
for that complete assembly. See the example.

.
-

"GENERAL INFORMATION

PARTI?S ORDERS

AII arders must include the following information: |
1. Correct part number.

2. Complete description of part or component,

3. Total quantity of each part or c;omponent.

4. Product model number.

é. All necessary product identification numbers.

6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVISIONS

As the product changes, we will send you new pages for
your catalog.

Put all revisions into the catalog as soon

IMPORTANT:
. ’ as possible.

.RIGHT HAND AND LEFT HAND IDENTIFICATION

The words right hand {RH) and left hand (LH} as used in
this catalog indicate the direction while you are in the op-
erator’s seat in the normal operating position.

REF. ° PARTNO. DESCRIPTION REQ'D
A 55159  CYLINDER ASSY -rear SIeering . . . .uvvvvenurcoennnueee e inneenns 1
28 A 56208 SOCKET ASSY -rear cylinder . ... v vt i i it it et et e 1
29 A-. 55956 PLUG - adjusting, SOCKET @55V - « « v v v v v v v e ev e nn v o e 1,
30 A . 55957 SEAT -socketball . .. ... vttt i i i e 2
-3 A 56210 SPRING v S0CKBL & v v v it it i e et 1
32. A 56209 SEAT - socket spring. . . . . v o i i it v e 1
33 . G 45175 CLAMP ASSY - SOCKET@SSY + o o v v veie st ie i aanmns 1
16- 836 BOLT - 1/2" x 2- 178" NF . NeX. . . ot r ittt it e iea i i arnann 1
34 132 104 - PIN - cotter, 3/16" x 3. .. . ., P 1.
35 A 55889 STUD - ball, socket & cylinder .. ... ..o vum it 2
36 - 13- 410 BOLT-1/4" xB5/8 " N.C.,heX. . ..t o ittt e et ieena s ansnanns 4
‘37 - 92 4

LOCKWASHER -1/4”SAE. . .. .......... e e 4

"”%-"Glmsm;.__

g
TR

e e A TN AT AT TTYE

o

N e

—

TRACTOR MODEL AND
PII.N. NUMBER

-

ENGINE MODEL, SERIAL AND
* SPECIFICATION NUMBERS

TRACTOR MODEL

ENGINE MODEL

446 TRACTOR

ONAN B43M - GAO16 C24787 ENGINE ,
SPEC. NO. 3418A, 3552A AND 3622A

448 TRACTOR

ONAN B48M - GAO18 25262 ENGINE
SPEC. NO, 3631A =

»

PRODUCT IDENTIFICATION
NUMBER (P.L.N.)

While you use this catalog you will see a P.LLN. in the des-
cription of some. parts. This P.1.N. means that the part in--
dicated can be used only according to the instructions.

i3,
'



i . : .
[ 1 s < )
. ! ‘ " . . v
a ‘ . ' : ‘ A ' ‘ ' -
I ‘ . . CASE MODE!.S 446 AND 448 COMPACT TRACTORS . - 5
: ' i CARBURETOR, AIR FILTER AND MANIFOLD
I _ .
& ! REF.  PARTNO, | DESCRIPTION, S REQ'D
1 C 20387 TUBE-airintake...............ccoiiinnnvinnnn. e eaaaa 1
2 C 27507 CARBURETOR AND FUEL PUMP ASSEMBLY ................v.uhss 1
. (repairs page 7).. _
. 3 C 203389 GASKET - carburetor Mounting. « . . oo v vttt ie s ter s eeeeeeaaennnss 1
4 c 28720 MANIFOLD - engine intake . ...... b e e eaaseaaeae e 1
5 c 26202 GASKET - intake manifold ...................... e, 2
. 6 113 121 BOLT - manifold 5/16” x 2" ....... e e et earanaaa e eae e ien 4
7 c 24927 . HOSE-breather..............iieiniiiiiiiiiiiiniieienannn. 1
8 192 20- LOCK WASHER - B/1B8" ..o ittt ineennnranennnarnsnns 4
9 . 13- 65 BOLT - 147 X 1378 " N DX v\ ot vt et ettt aere it ian i neannanns 2
10 192- 19 LOCK WASHER - T/ . ittt ittt e et e e e aeansernanans 3 |
. 11 C 20396 GASKET - air cleaner MOUNTING . .+ v v e vt i treresenrantanesnnnnes 1
3 : 12 cC 23300 PHOSE - fuel pUMD o it ittt v i e ettt e 1 .
1 L . 13 € 24829 BRACKET - SUPPOFL . - et ettt et e et e e e e e e 1
- P : 14 B 20411 AP - Ul UMD . . s e ot e i e ettt e e 1 ;
' 15 214- 102 CLAMP - hose. 7/168" .. ... o Nrreaean, 1 |
i . 18 c 29948 FILTER - breather .........oiiiin it 1 ;
. -7 C 20393 SUPPORT -aircleaner. ... .uut it et iiar et raninrnennrnnacnnns 1 \
. 18 13- 48 BOLT - 14" T/2" NG ReX. o v vttt eeeeee e e eaieean s, 1
19 128- ™ T I Sl o R 1
20 C 20407 RETAINER - chokecable.............. e e e e e rae et e 2
21 G 26703 CONUT - wINg 1 85 ottt e e e e e 1
22 . C 20399 COVER - aircleaner. .. ooo ittt et e ettt ta et e e ennnnns 1 \
23 C 20405 PRECLEANER. ..ttt it et e s e e e 1
i 24, C 20398 ELEMENT -aircleansar. ... ... ocn et invnnnasns e ivavnnas 1 l
25 C 20397 HOUSING - air Cleaner. . ..ot et e sttt e e et imtaetaanenneens 1 \
: 28 182- 525_' SCREW-No.10x3/8"roundhead. ............... e 3
i , C. 22947 TIE - breather tube........, e ae e et 1 ‘ ,
! ' .
5 ' ' .
| -
. e
( .
- i ' ,
é
3 ”
- n L ) R
] e T
. ¢ T l} o l))_{_,---r—"'—fjf--
- : 0 i
I -
4 Printed in US.A. November 1987




CASE MODEL 446 AND 448 COMPACT TRACTOR

- C27507 CARBURETOR AND FUEL PUMP ASSEMBLY .
REF. PART NO. DESCRIPTION - T "REQ'D .
1 NSS BODY ASSEMBLY - carburetor (order C27507, carburetor} . . .. .. PR 1
2 NSS SLEEVE ASSEMBLY - carburetor [or‘der.027507 carburetof) . .......... t
3 c 20425 SHAFT - throttle’ (See kit below). . . ... e 1
4 G 20426 PACKING - shaft (See kitbelow). ... ... oovn i i i "1
b + C 20427 SHAFT - choke . v v ittt ittt ri ittt it sttt saaaatoannnans 1
6 c 20423 VALVE - plate assembly (Seekitbelow)..................oveenlon 1
7 C 20429 PLATE - throttle . ........ e et dreeeaeaeat e T i
8 ¢ 20430 SCREW - throttle stop. . .vvvsn.o.. e e e e e -1
9 c 20431 SCREW - plate mounting (See kit below). .. ..... e e 4
10 C 20432 SCREW - bowl covermounting ................ e 4
11 Cc 20433 SCREW-pumpcov{er..........................f ................ .2
12 C 20434 GASKET - cover to valve plate (See kitbelow) ............. ... ..., 1
13 c 20435 GASKET - pump cover (See kitbelow} .............. T 1
14 c 20436 GASKET - sleeve assembly (See kitbelow) .............. e ieaeeaas 1.
15 C 20437 DIAPHRAGM - fuel pump (See kitbelow) ........ccviviiieiianenn. 1
16 C 20438 SPRING™ screw, throtthe STop . . ..o v vr ettt ittt e eeie s e reneenns 1
17 C 20439 SPRING - idle needle {(See kitbelow). . ... ..ttt it e e i it eeinen s i
18 C 20440 SPRING - diaph"ragm, fuel pump {See kitbelow). ... ... ... it 1
19 c 20441 PLATE - choke ....... . e e o1
20 C . 27808 FLOAT ASSEMBLY -carburetar ... ..ttt iiar it nnan 1
21 c 20443 PIN - float (See kit Below) « .t v et ittt e e et sanaaannnn 1
22 c 20444 NEEDLE - idle adjust {See kitbelow) . ... ... . i e 1.
23 C 20445 NEEDLE ASSEMBLY - POWEL. . .. i it it it ieeiee e v narnannnns 1
24 c 20446 “0" RING  needle assembly {See kitbelow). . .................c0vnts v
25 C 20447 COVER -fuelpump. . ... .. it e iaee e e 1
26 C 20448 PLATE - spring, fuel pump {See kitbelow) ................... e 2
27 C 20449 INLET - needle and seatassembly ... ... .. ... it 1
28 C 20450 RETAINER - float pin. .. .o i i iie i i e i ties teia s ean e mcaennaenans 1
C 24665 KIT - gasket ({includes items 4, 12, 13, 14, t5and 24} .. ... .. .......... 1
C 24666 KIT - repair (includes items 3, 6, 9, 17, 18, 21, 22, 26, 27 and

Printed in' U.S.A,

gasket kit)

-

...............................................

-

" November 1987




REF. PART NO.
1 126- 13
2 C 20223
3 c 24326
4 211- 218
5 C 24943
. B C 20226
7 c 22261
8 C 20229
g 126- 9
10 C 23304
1 i1 c 20233
, 12 c 24931
! - 12 c 24932
! 12 C. 24933
‘ 12 C - 24934
12 c 24935
12 .G '24936
13 c 29972
14 c 20241
15 c 29739
'i 15 C 24938
i 15 C 24939 .
; 15 C° 24840
; 15 c 24941
1 15 C 24942
S U | N o 20202
i 16 C * -20203
; 16 C 20204
: 16 C* 20205
; 16 C . 25383
f 16 C 25384
16 c 25385
16 c 25386
17 c 25774
’ 18 - C 25775
, 19 c 20215
! 20 C 20303
: 21 92 7
f 22 113 321
3 23 o 28315
. i 24 ¢ 20218
‘ - 25 C . 20219
26 C 22500
; 26 C 25776
N i 27 182 547
: > 28 C 24325
I . L o o P 29. o 22262
o : , 30 . C 29973
. 2 C 22264
- . - . . ) . v Printed in U.5.A,

CASE MODEL 448 AND 448 COMPACT TRACTOR o .

" KEY - woodruff 3/16" x 6/8", ﬂywheel mountings «« ... .ouiaa L.
RING - camshaft center pin ... .ovvvvvnernneennenns e NN

. PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT

DESCRIPTION

CUP - gavernor

FLYWHEEL - engine {includes ring gear and magnet ring)

WASHER - thrust, camshaft gear

RING SET - piston {.010" oversize) {0.25 mm)
REING SET - piston (.020'" oversize) {0.51 mm)

CONNECTING ROD ASSEMBLY - (standard) includes 17 and 18 (448) .

CONNECTING ROD ASSEMBLY - {.010° undersize) {0.25 mm) 446 . ..
CONMNECTING ROD ASSEMBLY - [.020" undersize) {0.51 mm) 446 ...
CONNECTING ROD ASSEMBLY - (.030°" undersize) (0.76 mm} 446 ...

CONNECTING ROD ASSEMBLY - (standard) 448

NUT .- lock, connecting rod 5/16" N.F,

SCREEN - flywheel . .. . . i e e
WASHER - 7/16" flywhes mountlng .............................
LOCK WASHER - 7716 .. ..ttt ii it i te s vt tasennanansnans
BOLT - 7/16" x 4” N.C. hex, flywheel mounting. . . ........... .
KEY - square, 1/4" x'2", rear crankshaft (6.36 x 80.8min) ...........
RETAINER - crankshaftgear, .. .................... et
WASHER - retaining, crankshaftgear. .. ..... ... o i,
CRANKSHAFT -engine(d44B) . ........covrenrnrnnnnnn. FUPDIN
CRANKSHAFT -engine (448} .......cciveeiieunenennannnn. ..
" SCREW -locking 1/4” x 1/2" N.C.hex . .. ... v ei it iiiiciienns
HUB - QOVEINOT CUD . o oo i ie e e e e e ie e e nnnsrnnrnns e
GEAR - crankshaft ..,....... Gt it e, e

SPACER - governorball ... ....... N e ;
PLATE - governor ball . ... .. ... R .

................................................

BALL -governor ........... e e
GEAR-ring, flywheel. . .. i r i it iii e s cie it i e e
GEAR ASSEMBLY - camshaft {includes items 30 and 31).............
KEY - woodruff 1/8" x 1/2" (0.13 x 12.7 mml ......... [
CAMSHAFT - {includes €20233pin). .. ... eiiniie i iiie e
L PIN--camshafteenter .. .. ... . oo i et
PISTON AND PIN - standard {includesitem 14} ... ...... ... .. ccvu..
PISTON AND PIN - ,005" oversize {includes item 14) (0,13 mm}.......
PISTON AND PIN - .010” oversize {(includes item 14} {(0.25 mm}.......
PISTON AND PIN - ,020" oversize {includes item 14} {0.51 mm).......
PISTON AND PIN - 030" oversize (includes item 14} (0.76 mm}. ......
PISTON AND PiN - 040" oversize (includes item 14) {1.02 mm}.......
1 113 a5 R
RETAINER -pistonpin. . .....ovvvuvunn. R
RINGSET-piston {standard) . ....... il it erin it iirnaneanans
RING SET - piston (008" oversize} (013 mm}..........ooiviist.

RING SET - piston {.030" oversize) {0.76 mm) e o oo oo oot n it
RING, SET - piston {.040" oversize) (1.02mm). ... .. oo iiie i,

..................

CONNECTING ROD ASSEMBLY - (.010" undersize} {0.25 mm) 448 ...
CONNECTING ROD ASSEMBLY - (.020" undersize) (0.51 mm} 448 ...
CONNECTING ROD ASSEMBLY - (.030" undersize) {0.76 mm) 448 ...

BOLT - connecting rod, special B/16" N.F. hex .. ..............

e
..
aa

'R

.

_‘_._\M-m_._._‘_._‘_A_‘_._Ah.hMNMMMMMMMMMMMMhMMMMMNMd-‘N“""-‘_.01_‘-.‘

" November 1987

-



10

B e TS AN A M SIS

IR L

PN

/ CASE MODELS 446 AND.448 COMPACT TRACTORS

~~  ENGINE BLOCK AND ATTACHING PARTS

s
m
n

W~ mO W=

19

DON0NO00Z30000D000
(I ’

2000
q1

RMOOOO0
55

PART NO.

C 25223
41- 28

"¢ ¢ 20258
208 .

]

22618
| 20267
20268
20269

20271
20272

2
24946
20287
29974

20295
20302
24947

c 25777

20243
20244
20245
2010
20247
20248
20250
24948
. 20251
632
526
20574
26201
24949
24950
22619,
22620
22621
22622
132
20517
20276
20470

®

OOoOO0O= Q00000008

Printed in U.S.A.

20270

20292

DESCRIPTION

BLOCK ASSEMBLY - eylinder, standard bore

BEARING - crankshaft, rear {standard)

WASHER - thrust, crankshaftbearing. .. .............c..... e
GASKET -bearingplate ... .............. PP T,
PLATE - bearing {does not include bearings). . .
BEARING - camshaft 3/4" (service part is 5/16" widel. . . . . P
. SEAL-bearingplate. ....ovvriei it s s
PIN - maig bearing stop......ovvvveen... s LS :

. LOCK WASHER - 3/8" bearingplate .. ............. N M
TUBE -oil,crankcase ... ... iut it innnestsitnivenroannennns
INSERT - valve seat, intake............ ..o i,
INSERT - valve seat, exhaust. ...... et ieee S e vaans
GUIDE -valve . .. v e vene et e i aeaaaaas e
BEARING - crankshaft front {standard) .
GASKET - valve guide, intake . . . ... e rr e

......................

PLUG - camshaft, expansion . .. o oo vt iv i ineiaecineenns,
SHIM - rear bearing plate {.005") (0.13mm}......... R U ¥
‘BOLT-3/8"x 1-1/4" N.C.heX. . ...oeouvevnnn. S

11

..................

BLOCK ASSEMBLY - short (446) {includes: cylinder and crankcase,
all bearings, crankshaft, camshaft, timing gear, governor gear case,
connecting rods, pistons, piston rings, valves, oil pump and

BLOCK ASSEMBLY - short (448) {includes: cylinder and crankease,
all bearings, crankshaft, camshaft, timing gear, governor gear case,
connecting rods, pistons, piston rings, valves, oil pump and

breather tube) .. ... .. E Py
SPRING -breathervalve. . ... . i i et e e iee e

WASHER - 1/4™

TAPPET - valve {.001" oversize} (0.025 mm)

...............................................

WASHER - t/4" copper .. .ottt iinnens et arr e
WASHER -B/16" ...\ veeeennn.. s el e L1
COVER - WalVB ot e s e it e e s et s st iae s annnast e,
COVER - valve {with breather port) ..... et ae e,
GASKET - valve COVEr. ... ot i ittt i ittt it s e e ascan s,
BOLT -head, 5/16” - 18X 2. ... ...\ iviiinrneinn.ns ST
BOLT -head, B/18" - 183 1-B/8" . . ittt i it e et e e e et aranenes
WASHER - copper 3/8" .. .. ... ... ool e
GASKET ~eylinderhead. . ...
HEAD - LH. NO. 2. .ot it e e I
HEAD - RiH NG T, ittt st s es e nneeasenranrrens
BEARING - crankshaft, rear {.002"” undersize) (005 mm}.......... faeas
BEARING - crankshaft, rear (010" undersize). (0.25mm}.............. ~
BEARING - crankshaft, rear {.020" undersize) (08T mm)...... PP
BEARING - crankshaft, rear (.030" undersize} (0.76 mm) .. .............
BOLT -valve cover 1/4 % 1-3/4" heX o vonieiee it e anrenneneas .
RETAINER - valve spring{rotator servicepartfor446) .................
TAPPET - valve (standard} ....,.. T i e,

.........................

1

November 1987

R R R g I - b i

hh.p.m.;.a_.d_a.am”smw_._amu_n_‘_\_;—-




[

rl

g S et

» -

CASE MODEL 446 AND 448 COMPACT TRACTOR

ENGINE BLOCK AND ATTACHING PARTS Y

REF,

PART NO.

r—

DESCRIPTION

]

40 C 20471 . TAPPET - valve (.002" oversize) (0.05 mm). ... .. e e
T 40 c 202777 TAPPET - valve (.005*" oversize} (0.13mm) ..o oivi e e e eeaenn
1 C 26145 VALVE - intake..."........ e e e, e
42 t 26146 VALVE - gxhaust........... e P
43 c 20283 INSERT - valve seat, exhaust {.002" oversize} (0.05mm) . ..............
43 c 29978 INSERT - valve seat, exhaust (.005" oversize) {(0.13mm) ... -..........
43 c 20285 INSERT - valve seat, exhaust {.010" oversize} (0.25mm) ...............
43 - cC 29978 INSERT - valve seat, exhaust {.025" oversize} (084 mm) ...............
44 C 20288 INSERT - valve seat, intake (.002" oversize) {(0.05mm) ........... seees
44 c 20289 INSERT - valve seat, intake (005" oversize) {0.13mm) ............ i
., M C 20290 ©  INSERT - valve seat, intaKe (.010" oversize) (0.25mm) . .....:.........
44 C 20291 INSERT - valve seat, intake (.025" oversize} {0.64 mm) .. ..............
45 C 20412 TUBE - fuel.pumpvacuum. . ....=.......... et treeeiaareaaiaas
46 G 20293 SPRING -valve ....... ot e e e e et L.
47 C' 20294 LOCK - valve and spring: . ....... e iieav e PR e
48 C 20296 BEARING - crankshaft, front (.002” Undersize) {0.05mm).. /.. .........
48 C 20297 BEARING - crankshaft, front {.010” undersize) {0.25mm). ... ..........
48 (o 20298 BEARING - crankshaft, front (020" undersize} (0.51mm).~...........-
48 C 20299 BEARING - crankshait, front {.030" undersize} (0.76 mm)......... .. ces
~49 i 204 BOLT-3/8"x 1/2"N.C.hex............couu... e ,
C - 28721 KIT - gasket, BMGiNe . ..o v vt vt e e e it ee s eseees s e nnnsenceannns
C 25225 KIT - gasket, carhon remaval I(includes: valve cover gaskets,
" eylinder head gaskets, and intake manifold gaskets) . ..............
T

Printed in U.5.A.

13

—_




-
DOONDC R W -

— ok aak wed vk amb
N o Dy =

B B =t ek e
- O © 0w~

.
B ARG AR AR A N LN CECEC R VR U
o%ggmmhm@acmmummamm

Printed in U.S. A,

. o
CASE MODELS 446 AND 448 COMPACT TRACTORS -

CiL SUMP,'OIL PUMP AND GEAR COVER

PART NO. .
C 22631
C 20305
c 22632
.C 20307
182- 84
c 20308
c 20310
211- 5
C 20312
o 20313
C 23320
c 24958
c 29984
“NSS
221- 844
c 22833
c 20320
114- 200
C 20322
c 29734
C 23321,
" 192- 21
113 257
192- 19
113 4
221- 1190
221-- 1377
C 20331
c 20574
c 20325
113 120
26 544
c 20330
113 103
221- 1849
C - 26191
C 20577
c 25389
182-' ° 525
192 18
c 20565

RAEER At Y S

DESCRIPTION

..................................

YOKE-governorshaft. . ... ... ... ...couiua., .
SCREW - yoke retaining
PIN - governor, cup stop
SEAL - qil, governor shaft
BALL - governor shaft bearing

SEAL - gearcover........ i eeeeneaas e
~GASKET - géar cover
PIN - gear cover 5/16"" x 1-1/8"
DIPSTICK - cil level indicato
GASKET - qil pan

L I T T T

...................................

o

....................................

.............................................

PLUG - oil sump, 1/2" square head {use 221-844)
*PLUG - oil sump, 1/2” socket head
SPRING - 0l bypass .. ... . . ittt i iianeeraaaaenann,
. BOLT - oil bypass 3/8" x 1" N.C. hex
VALVE - oil bypass

ok o =k B ek ek B b = R e b

................................

b

&

............................................

PUMP-oil........... e e f e -
INTAKE - il pump (includes cup, screen and pipe}
LOCK WASHER - 3/8"
BOLT - 3/8" x 2-1/2" N.C. hex
LOCK WASHER - 1/4"
BOLT - 1/4" x 17 N.C. hex

...................
.........................................
...................................

.........................................

L T

NIPPLE-oil drain........o.vveinnanaat... e
ELBOW - 0ildrain. . oo oo v s e ieeeeeevnnens e e e
WASHER - 6/18" copper
WASHER - 3/8" copper.
KIT - gasket, oil pump
BOLT - 8/16" x 1-3/4"
BOLT - 6/16" x 2-3/4""
GASKET - oil filter adapter {448}
SCREW - 5/16" - 18 x 1" {448)
PLUG - pipe (448}

........................................
...........................................
..........................................

o

.........................................

.................................

.....................................

Ay

.............................................

............................................
.........................................
........................................

.................................

WASHER - No. 10 {448} ....... et e ee e e meaeeeaae e,
ADAPTER - oil filter {(448)

B L e A N T N S N N I O

November 1987



16 - -
!
.
i
.
.
9
7
k3

T b o Th o S

Printed in U.S.A.

.

CASE MODELS 446 AND 448 COMPACT TRACTORS
GOVERNOR AND BLOWER HOUSING -
BEF, PAR_T NO. DESCRIPTION ’ ! . REQ'D
1 C 20359 ROD - governar control ....... e Cteereveanaias I
2 C 20360 RETAINER - governor’control rod, carburetorend. .. ........ .. hian 1
3 C. 20361 RETAINER - governor control rod, governarend ... .....ovvvvvennnans 1
4 ¢ 20369 ARM - gOVErnor CONIOl. . ... uuuuee e iaraneganerearinrnenenss 1
B C 28719 BRACKET - governor Mmounting. .+« . .ovuveeuereennsnrenasecronannnss 1
6 c . 2037 SPRING - throttle lever adjust . . v oot v e cnnennenanns e -1
7 182- 49 SCREW - No. 6 x 7/8" round head machine. . ............... e . 1
8 C 20372 CLAMP - swivel, thrOTtE . . ..ottt teeaseeeeninnesnnanns U 1
9 T 195- 14 WASHER - swivel clamp mounting. . .. ....vun. e iiereeeeeereaas 2
10 136- 2 PIN -‘cotter, swivel clamp mounting. . ... .. ...vviieiiiee i aeaanns 1
11 169- 131 SCREW-No.8x 5/16", swivelclamp. ... ...ccvviienivnnsn . ce 1
12 c 20375 BUSHING - QOVErNOr COMTIOl . . e v vl v e e et vee e neemennenneesstns 1
13 C 20378 P R NG - GOV BINIO . +  « s vt v s v s oeasnnasoennsnsensnrnransnssnos 1
14 NSS RETAINER - throttle cable (use €29506, 187-1511) .. ................ 1
15 121- 3 BOLT-1/4"-20x1/2" ........... rereatessasaana e aar ra
17 195 2027 * WASHER - /16" ....... e hr e e ea e 2
18 c 24951 BAFFLE -cylinderair, RUH. . ... i iiininine it rerrennanens 1
19 C 24952 BAFFLE - cylinder air, L.H. {446} shown . .. .. s P |
19 C 25778 BAFFLE -cylinder air, LH. {448). . .. .. . iiiirinrinnnns i ieiaeans 1
206G C. 28779 HOUSING. -blower (A48) ... ... et iiiinisiineatisranrannnnanns 1
20 C 24853 HOUSING - blower (446) shown .« v v it iv i s en et inennaananranns 1
21 163 =~ 22 BOLT - 1/4" % 7/1B NG HeX. . . et i i iveiennaseeanncanernns 7
22 C 29733 MOTOR - starting, 12volt{seebelow), . ... .. ccinii s iirinnannnnn 1
23 113 103 BOLT-5/16" x 1" MN.C. hex, starter motor., . .. ........ e 2
24 192- 20 LOCK WASHER -5/16"........... e, e 2
25 © 187- 1147 BOLT............ S reaneaaaea, e e 4
C29733 STARTER MOTOR ' s
C 26508 KIT - dUust COver. .. . i et i e s it neeiaeatsenrrannesnn 1
1 NSS COVER ~dUSt. . oievenaanns S, P T S -
2 NSS I Y S A 1
3 NSS WASHER -step bt . ........ e ettt i 1
4 NSS SPRING - ension . ......oovuiininnineanannnnnsnan, e 1
5 NSE SPACER -dustcover .....viiiii ittt e ey - 1
6 C 20274 - DRI}IE A SEMBLY . . ittt it i et et e 1
7 C 20278 BOLT -1hrotgh . v oo v ittt ittt te e v st v s aansnnnssanesasneras 2
8 192- 19 LOCK WASHER - through bolt....... R 2
9 C 20333 CAP ASSEMBLY -drive end ... ..ottt et i iennnacranaeaesseenns 1
10 Cc 20334 WASHER - thrust, armature. .. ........... ik h e armaeaeeseeeh e 1
11 C= 20335 ARMATURE - starter MOTOr .. .. v vuv e el mnrsnaaannsassanneas e 1
12 NSS HOUSING - starter, order C29733 starter . .......... e DU 1
13 c 20336 CAP ASSEMBLY - commutator (includes items 14 through 23} .......... 1
14 NSS- SPRING-brush ..................00 e eaa e ieraaaaaaan 4
15 NSS HOLDER-brush ... .. . o i e ‘e 1
16 - NSS .SCREW AND LOCK WASHER - brush mounting ..,......c... ... 2
17 NSS BRUSH -ground. .. oo ittt ettt e macaaenasnannnen 2
18 NSS STUD AND BRUSH ASSEMBLY . ...t i s eeie e anas 2
19 NSS BUSHING - Insulating. . . ..o veiiirieine e e vnnnncnnnrnanns N |
20 NSS WASHER -insulating ............ RN et a e .
21 NSS WASHER - studd MOUNEING ..., .oy nnrrieennacenn, A LN
22 NSS LOCK WASHER - stud.mounting. ... oo oot iiiiiieeiiiinavnes 1
23 NSS NUT-studmounting ... ... ceire it e rieiarninnns R 1
c 20337 KIT - brush and spring (includes items 14, 17 and 18} . ... . ... .. et 1
24 193 57 LOCK WASHER - external tooth 1/4" ... ... 0cvieeiniinnrens veree 1
285 129 101 NUT-1/47-20...coiieniniinnnns. e
5 o . .

November 1987




18

(ot leinac ot i v i ek

I A et 18 b e min e *

ey
W

JR— b - im e

R T o T e e e

———— e v e o, R TR

IGNITION AND CﬁARGING SYSTEMS

Printed in LLS.A.

REF, PART NO.
C 29990
1 “182- 520
2 105. 513
3 C 23854
4 182 645,
5 <192, 16
6 C - 29991
7. 165- 143
8" 192 402
9* c 29736
10 U 25100
1" c 20345
12 c 20347
13 ¢ - 29992
14 173- 210
15 214- 259
16 c 20344
17 -C 24955
18 192. 18
19 c 29752
20 c 25845
22 c 24956
23 C 25227
24 c 25338

' CASE MODELS 445 AND 448 COMPACT TRACTORS

DESCRIPTION

BREAKER CONTACT ASSEMBLY ..... e P
SCREW-No. 10- 24 X 1-1/27 . i i i iii i ciatnananns
WASHER -No. 10 .. oot veieeenirvvanernanyans
COVER - breaker box linctudes items 1.and 2} .. ...,

SCREW - No, 8- 32x 5/16" self-tapping........... eeeienn Ve
LOCK WASHER-No. 8.............. e eaaraaerara s K

- CONDENSER - ignition. .. ... e s
SCREW - 1/4" - 20% 3/4" . o . it i i iim e canan,
LOCIK WASHER - 1/4" i it i e e tnanens
CONTACTS -breaker ... ittt iineeinnrnrnnnas

BASE - breakerboX . ....... ... et eaetrer e e e '

GASKET -breakerbox ............. i emaaeaeas .
PLUNGER -breaker box . ... v i it i iiiinnnnns .

LEAD - breaker to coil Negative. « v v oo v v ve e senerasenenssrens

SCREW - Na. 10.x 1-3/8" round head, machine .......... .

CLAMP - coil moupting. .. .. et et iiaeateerasieae e e

RETAINER -spark plugecables .. .. .. oo virvinnneinnasss

CABLE - spark plug

CONL = GNTTION « -« e aee e e e et e e et te e e e e e e e et ee e e e e
SPARK PLUG. ... vevevn ... S e e

...............................

STATOR - alternatorcharging. . o oo vvvvveivreenarann .

CAP-coil .........

...............................

19

...........
-----------
...........

-----------

e

-----------

...........

...........

...........

...........

-----------

...........

...........

...........

...........

.y )
-‘M—‘Mﬂmm_l.aw—‘ﬂdl-aulww—l—!—l—i—l-b_l

o




o ———

- oy
e B

B A P s p—

CASE MODELS 446 AND 448 COMPACT TRACTORS s

HEAT SHIELDS AND ENGINE BAFFLES

o
m
n

PART NO.

c 25489
c 25490
113- 1
192 19
128 101

C - 28024
187- 1036
c 26265

Co 0w -

EXHAUST SYSTEM

24703
25071
28968

102
26207

512
25073
24296
23581

@

——
cDEOO~NOO P Wk -

—t

-

-
J

. 272
23686
404

ONODOODAOZTOaO0

Jr—
W N
—
o
e

Printed in U.S.A.

c 28033,

23580 -

DESCRIPTION

SHIELD -exhaustpipe LH. ............ P
SHIELD -exhaustpipe RH. ... ..o i i, eeans

BOLT-1/4"-20x 1/2" Hex
LOCK WASHER - 1/4"

SCREW - self-tapping
SUPPORT - pump mounting

MUFFLER ASSEMBLY - exhaust {includes items 8, 9, 10 and 12}
PIPE - engine exhaust L.H.

BOLT - 5/16" x 5/8" sockethead . ........oovvenn... PR
PIPE-engineexhaust RoH. .. i it it e e et nnns

WRAPPER - muffler
COVER - muffler end
INSULATION - muffler end

'
-----------------------------------

---------------------------------------

NUT-1/4"-20hex..,....... 4 e iearrares ey
BAFFLE-cylinder LLH. .. ... it i e innnnennnns
BAFFLE-cylinder RH. ... e

e
..
.
...........................................

.....................................

...... 'llﬂllll-,l.l.l.-!-l'#l..ll‘.l.
CLAMP ASSEMBLY -muffler, .. oo v it i ittt et et i it nanraanss

NUT-5/M16"N.C.hex........ e ea e
GASKET -exhaust. . ........... e e et re et

...........................................
..........................................

----------------------------

CLAMP - wrapper mounting. . ... oo oo v i iriiir ettt aan e
INSULATION - muffler © . i e
LOCKWASHER - 6/18" .....oovi it

21

REQ'D

IR R U N gy g

P R N N L )

Navember 1987

|




22

ety S O TR YT e g,

CASE MODELS 446 AND 448 COMPACT TRACTORS

CHOKE AND THROTTLE
‘REE.-

N U AW

‘PART NO.

c 25603
NSS |

C 25604
NSS

111- 5
192- 18
129- 17

FUEL SYSTEM

X C 10867
2 A 62079
3 NSS ’
4 NSS
5 c 11529
5] C . 11845
7 c 23627
8 C 14680
9 214. 274

L

Printed in U.S.A.

o

DESCRIPTION REQ’

CONTROL -throttle. . ... o it ittt it etererovrrrnenssanaasansa
HANDLE - throttle control {use C30073). . . ..o oo i it iii i
CONTROL -ChOKE ...ttt i it iiee ittt sasenosennnnrsrannanens
HANDLE - choke controf {use C30074). ., oo vaeiian i ian s

BOLT - No. 10
LOCK WASHE
NUT - No. 10 -

-24x 1/2"” N.C. round head, squareneck . ............ ‘e
R-No. 10 ....... ettt e
24 ... et anaee e .

o

ELBOW ASSEMBLY - fuel tanK « . .vvvnrrreennernnnns U

‘RETAINER -

fuel line{optionall . .. ..ot iii i e

HOSE - fuel line 48 {1220 mm) use C28375 cuttolength) ... .........
TANK - fuel {use C28935, C28940, (2 214-274) . . .... ... ..ot
CAP - fuel tank {includes INsert) ... overinnnir e innnrrnarsnsnannnn

INSERT -fuelcap ...cviininrien i iiarctcennnnanan ..

LINER - tank

.................................................

CUSHION - fuel tank. . ... oo it i e i tee s naannncsaraananns
CLAMP -hose /2 . i e et e s e e e

23

]
2
1
1
1
1
1
2
2

‘November* 1987




24

Use Before S/N:
446 - 14011335
448 - 14013531

”o]

|

ey A

p:

RS E g,

e T i e,
e T B I T e e e

LY SR S e arprmsemc

CASE MODELS 4406 AND 448 COMPACT TRACTORS . oL ’:,« 25 -
PTO CLUTCH LINKAGE )
REF. PART NO, ) ‘ DESCRIPTION ) REQ'D
1 c = 28237 KNOB-lever, PTO .. oot ii s iiieaa e iy e 1
2 195- 533 WASHER- 1/2" . ........... s e e e P
3 c 24872 . ARM ASSEMBLY -PTO............ e P 1
A 353- 462 BUSHING -lever, contral toWBr . .« vt e rr s errerarannnncnnsncnnns 1
5 c 20093 BUSHING -special . . ..o it ittt it e vt esttn e cnnnnnans e 1
6 138- 96 T o [ I o T 1 S O e 1
7 c 20053 BUSHING-nylon........ovvhiiniiniins Ceeeaea e e 2
8 113 207 BOLT-3/8"x1"N.C.hex. .......... e 2
L2 I C 25013 LEVER-PTO engaging. . .. ..o veneeerarnnnansnns i ecrar e 1
10 132-, 310 PIN-cotter 1/8”" x 1", ....cvvveirunaas h e e 2
11 c 14906 WASHER -nylon 3/8" . oo et it v erereneaaananns e 2
12 C 19867 SPRING-clutchrod. ............. e arana e, e 2
13, c 26266 BUSHING - SpECIAl o v o v v v v vsser s taesennrneacanesanrananraranss 1
14 c 20039 ROI?-clutch.....................; .................. e eaaeaaea 1
15 C 19767 GUIDE - clutch roth . o i o ettt e it iiitrrrsovrovnansareorsannnna 1
16 131- 178 NUT - lock 3/8” N.C. hex... ........ Cr et et ie et ey 2
17 195- 104 WASHER-3/8"............. U N . 2
18 . C. 29409 LEVER -PT O @nQaging. « . o v oo v e vmvennranesoatannssonnsannensas 1
19 C 26264 BRACKET - support, PTO lever . ......... e acaearer e 1
20" c 26266 BUSHING - flange, nylon . .o in it ineenarseronasannnnsrnas 1
Ve 138- 63 PIN - roll 18 x T-1 8" e ettt inrnaneasaninasnas 1
22 C 28288 WASHER -spring........... st v U

Printed in LLS.A.

Novemnber 1987




.
A
!
I
i
i
t
I
|
g
!
I
f
\ : \
b
Al
LT T ~
Ijéﬁ- | ‘ ‘ \
o Y o, " R ~
8 ) -0
~ ¥ A Y
Bor 0@ @ 0
N <—. 5 I
O T I)A o
o Use before S/N: T 0 ]
446 — 14025431 - R I
448 — 14028081 ' : ﬂ g 1
‘ Y " - I
. 1
EARLY PRODUCTION d

y ' ‘ N 2
Early production use (2} item 19

to replace {1} .200” or {3} 050" ‘spacers.

———— o ————

it £ AL Vit e

B L o N

e AT

N — ST

CASE MODELS 446 AND 448 COMPACT TRACTORS  ~ - ' . 27
CLUTCH ASSEMBLY (PTO) -

REF. PART NO.

NSS
1 c
"2 c
3 NSS
4 164-
5 193-
6 c
7 c
8 c
9 c -
10 o
11 C
12 C
13 c -
14 , 129
15 c
16 o
17 C
18 c
19 c

Printed in U.5.A. |

DESCRIPTION . ..+ ] Reap

CLUTCH AND FAN ASSEMBLY - {use C27152)

“1
16616 FAN -cooling. . covvir it S i cttnnecrrvnrnrnnacansnssaloen -1
24741 HUB-clutch .............. U | P 1
ARM - engaging {use C27031 kit . ... .. ..o vt I P T
41 SCREW - 5/16" - 18 x 1" flat head socket .. ... S, 2
76 LOCK WASHER -5/16" special external tooth ., .. ..... ... ..... 2
28677 WASHER - fan.17/32" .. ........ et reea et i 1
15515 WASHER - sprinNg. ... coceiiiiniae i nnsnianisnnsnss A -
15557 MWASHER -spacer :080. .. c..ov v i it ii e e mrar e aaanas 3
26353 KtT - pulley and disc assembly (includes item 19} .. ............. R 1
23740 KIT - frictiondise . ............. J_j ................... 1
29735 BEARING-ball .. ..ottt ini it et s sttt eastnnnnaanares 3
23033 CAM-clutch ., ... .ttt iiaasnecnennenns PR 2
16786 SPRING -clutchload. . ... ... . oo ivicnnannas A L ieas 2
125 MUT-1/2"NF. . breeraenieaann P 1
23627 GUIDE - adjusting nut . .. oo i it ivan e eonnnguaonnansonnsns 1
23624 WASHER - spacer......... Lresi e Creereeeaea 1
23630 SPACER -hUD . ..\t eenvs i eniinnannenns, e 1
23625 NUT -adjust ... .. i s ivie s it iiieasannrnrrrenranassna 1
29811* SPACER - washer ,100” {see note on opposite page for early
production) . . ...... ... ..., e , 2
* Use S/N and after: N
446 — 14025431 .
448 — 14028081
On some late production, item 19 is replaced by
(2) .050"" spacers. Use item 19 for service.

.

November 1987 .




e e = -

N p—— e

4 b T for SOTOE Ly

446 —

Printed in U.S.A.

CASE MODELS 446 AND 44&8 COMPACT TRACTCRS S ) S ‘
HOOD, FRAME AND GRILLE . T
R!EF. PART NO. DESCRIPTION .
1 c  26941* FRAME : main......... PO e e g
.2 c 24821 \ SHIELD -heat .. .... T e e reesaietaaeseann et sﬁ Cenans
3 c 24137 SPRING- latch~ .~ ........ DA e
4 c 23573 HOOD AND GRILLE ASSEMB LY {includes item 31) 448 (shown} ........
4 c. 26423 . HOOD AND GRILLE ASSEMBLY - {includes item 31)448 . _...........
~-5 cC 23627 LINER-hood........cccuunns e PR e
6 C 22023 HINGE - frame ........ e JR
7 131- 1318 NUT -lock 172" NLF. .. oot e e i a s sannnn fhraaaaas
8 C., 27508 . PIN - attachment. ... ...coveeennnennsrnnnn SR
9 13- 181 NUT-lock 3/8"N.Co...ovveiniiiinn, e e egererereranaaa.a '
10 195 525 WASHER - plain 3/8" x 13/16" Q.D, (over engine foot pad) ...... e
11 c 18153 LINER -instrumentpanel. .. ... .. v iiiieainir e it nrssennnnnsn
12 C 16362 ROD-hood hinge. ... ..cooniieiivneiiiinieennnens
13 - 132- 334 PIN - cottar 1/8” X 3/8" i it iananaanneannnn e
14 C 15410 CUSHION - washer.............'.'". ...........................
15 195- 2029 WASHER - plain 3/8" x 1-1/4 O.D. {under CUSHION . ot e et e i iiiniaes
16 113- 219 BOLT-3/8"x21/4"N.C.hex .......civeriveannnasn stereaenaaee
17 C 26317 PAD-footbuH. L. i e e
¢ C 25318 PAD - F00T RuH. oo o ot ie e e it eeene e
1\8\ 113- 113 BOLT-B/16"x 7/8" N.C.hex.. ... ool iinrininnnnnns Ve
18 192 20 LOCK WASHER - B/18". ... .. .ivivnennnn S teiarcariercans
20 c 14729 SPACER - 1881, FHAME . .+ e v e v eaeerenenaearennerannnns PR .
21 192- 23 LOCK WASHER - 172 o vttt e it arerannmareenneannranns s
22 113- 424 BOLT - 1/2”" N.C. hex, transaxle mounting. .. .. .. ..... e neaeaateaaas
22 186- "86 BOLT - 1/2_" PR B 7 R T TS
23 138 2073 PIN - 1ol 3/16% X 11/ i ittt
24 C 16373 CPIN-1ETCH, v e e i e e e
25 C 243820 . RETAINER -battery holddown . ... ... .-
26 113- 1 BOLT -1/4"-20x 1/2" .........................................
27 192- 19 LOCK WASHER - 1/4%. .. ..... it aaeseedeisera e e
28 128- 101 NUT-1/4"-20hex ....... e e ae ittt aeaas
29 Cc 24822 COVER - access {use hefore 5/N 9785993 - 446, S/N 9788982 -448). ... . .. ’
29 C .. --26506 COVER - access {use $/N 9785993 - 446, S/N 9788982 - 448 and after} .. . .
30 -193-° ° 57 LOCK WASHER - 1/4% external tooth . ..o ooo vt irincannaennas
31 ¢ 16361 HINGE - hood .. oeoviitnnnannninnnennass e

*also use C26266, C26265, C26264, 195-533
138-63 and 132-310 before S/MN

— 14011335

448 — 14013531

November 1987




3

T e S R A A AT T £

CASE MODELS 446 AND 448 COMPACT ,TRAéTORS

SEAT, FENDERS AND TOOL TRAY

v

Printed in U.S. A,

REF. PART NO. DESCRIPTION o REQ'D
1. C 26066 SUPPORT - seat, front. ..... e e e e et e e 1
2 NSS SUPPORT - seat, rear{use C26B95) . .. v it et ie el ieeeeens 1

.3 113- 441 ° BOLT-1/2"x27/4"N.C.hex .........ooiinnenn. e et 2

4 113- 424 BOLT -1/ x 1 N hex e i it it ettt c i P
4 113 118 BOLT-5/16"x8/8" ......... ... B 1
5 192- 20 - ‘LOCK WASHER -B/18 . . ottt it it e it neaeaaaaaans 1

© B 192- 23 LOCKWASHER - 1/2" . .-, . ..., e e a e, 4
6 - C 19417* TRAY -tool. .. .o, P TRy 1

7 C 16420 ° PIN-seathinge....... S APt 1
8 C 30071 SEAT .. i e bttt 1
9 Cc 15410 CUSHION - rubber. . oot s et e et ie it e iaan v aanenns s 8

10. 1956 2175 WASHER - B/16” x 1-1/4” 0D, zint .. .o ve e cennn e 4

i1 113 122 BOLT-8/M6“x 1-1/2". ... ....... ettt eaaa e e ey 4

12 . c 14534 BUMPER - 8881, .. v v s tsesee s s actmnataanaasneataansearssnnnnn 2

13 121- 106 - BOLT -5/16"x 1/2"flange lock . ... . viviei it i i i et i ia i e rnaans 410 '

14 cC 17152* HINGE ASSEMBLY - 5881 . ...t vt s et cmr i snvnassnsnnrarnnarertnanas 1

15 C 25303 FENDER-LH. ..covooiuiinns PR e e B

15 c 25304 FENDER - RH. .ot ii ittt s tniess it ists s ranncannnnaasns PO

16 c - 14728 GRIP-shiftlever ... . i i e s 1,

17 Cc 16393 LEVER -shift ... . i i i i e e r e e aaa s antasaan 1

18 1956- 525 WASHER - 7/16" x 1:1/4" 0D e 1

19 C 17216 SPRING -SRI OVEE . . o ottt ettt itee et er e eeama e ar e 1

20 C 17066 WASHER -special .o v vt i it e 1

21 131- 1181 NUT -lock 3/8" N.C. hex. . ..o ii it iai e e eeiices P 1

22 c 26028** TRAY =100l . . Lt it ns s ie i atseitraisaaassa i e 1

23 NSS** - HINGE - seat {use (2) C29305, (2} C29306, C29307, -

: {2} 113-102, {2)131-911. .. .. e e e e i

*use before P.I.N.: **use P.ILN. and after;

446 — 9787668 446 - 9787668
448 — 9789872 448 — 9789872

- A

November 1987




CASE MODELS 446 AND 448 COMPACT TRACTORS .

FRONT AXLE

REF. PART NO.
1 C 18813
2 NSS

3 _NSS

4 138 . 99
'5 c 22278
6 C 13716
7 218 404
8 C 13106
9 132 31
10 ¢ 12975
11 . €, 2822
12 @ 1910
13 C 220092
14 192.- 23
15 128 165
16 129- 365
17 c 21527
18 C 21526
19 . C = 22568
20 218 17
21 C 21520
22 c 12102
23 ' C 13605
24 C 25855 -
25 C 25857

Printed in U.S.A,

%
‘

9790110 -448andafter) . ... ... i e et 2
BALLJOINT - 1/2” L.H. {use S/N 9787865 - 448,

9790110 -448 and after) .. ... ..t e 2
TIE ROD - {use S/N 9787865 - 446, 9790110 - 448 and after) .......... 1
LINK - drag (use S/N 9787865 - 446, 9790110 - 448 and after) ......... 1

DESCRIPTION

F g I e
SPINDLE - ight hand {use C27600, (2) C27902).......~....
SPINDLE - left hand {use C27599, (2 C27209) .. ... .. .....
PIN-voll c.....voo.. ot e e
PIN - retaififiig, axle pivot. ... oo o0 it e e
WASHER - thrust. ..o covviiiienen s e ..
FITTING - lubrication .. ... ooveviien . P e e

COVER - lubrication fitting

WASHER - wheel spacer
BOLT - 3/8" N.C. hex head EREI

...........................

KIT - drag link {use before S/N 9787868-446, 9790110-448) .

LOCK WASHER - 1/2" zinc

PIN-axle pivot ... i it ittt e e teianaeanenn

FITTING - lubrication

BALLIOINT - 1/2” R.H. (use S/N Q787865 - 446,

PIN - cotter 5/32" x 1-1/4" .. ... ... Karrrrmaraaair e
WASHER - whee! spindle...... e peerenacs ie -

...............................
Fa s e s, fe v

............................

NUT - 1/2" N.F. R.H. thread, special. . . ..................
NUT - 1/2° N.F. L.H. thread, special........... b i .
BALL JOINT - 1/2' L.H. {use before S/N 9787865 - 446, 9760110 - 448) ..
BALL JOINT - 1/2” R.H. luse before S/N 9787866 - 446, 9790110 - 448). .

TIE ROD- (use before S/N 9787865 - 446, 9790110- 448) . ...

L L

..........

November 1987

B RN=ENNNDL = o BN WW R SN -

A




. i l
I
. i )
_ i s
34 N W ;
g ! CASE MODELS 446 A'ND 448 COMPACT TRACTORS . 35
®/Q @ - n e STEERING GEAR - ‘ * .
. § R
' : T - REF.  PARTNO. " DESCRIPTION REQ'D
@,,._- o - 1 c 16945 CAP-steeringwheel ... ...t e 1
Ueo before PIN: |- , | 2 C  18014"  WHEEL - SteBring. ... .coeuunnurnniiennnnnnnnnnnennss heenns Co1
I BratitiA | - m—— . 2 C  26325%"  WHEEL-SteRMiNG. ..\ evornnarennenenannsrenes PR :
448 -~ 14013773 y 3 131- - 1113 O R 1 £ e 1
- 4 NSS* - SHAFT - steering (use C26325, C26326 138-143). ..o 1
4 o 26326 Ly U o S T 1
5 NSS - . SUPPQORT - steering gear {use |tems 14, 22, 23 24, 25, 26 and 27} ..., 1
i C - 14200 B o 1 o 17 U TR A 1 Vs
~ 7 C 14201 WASHER -shim ... .. s s S
- 8 129 T48 . NUT-3/8",5peCial. . ..o ottt s et ie e e eae e i e, 1
g 195- 2175 W ASHER o e e e e e 1 B
10 192- 20 LOCK WASHER - 5/18" Zint .. ..t ittt et s ternat s et tnaessanas 1 y
11 113- , 102 BOLT -5/168" x 3/4 " N.C. ReX . oo s e st it e it e menn e ennnnns 1
12 NSS . GEAR - steering {use C20040) . .. ...... e eee ittt 1
13 113 206 BOLT - 3/8" x 3/4 NG heX . .ottt et e e et e in e snnanenns 4
14 192 . 21 LK WASHER < 3/ . .. it ittt ittt te e s inranenseeanaennnn 5
15 195. 2069 WASHER -5/8" ZiNt. . ..o ove e iev e eaeanss S 2"
18 c 18096 .BUSHING-flanged nylon. . ..., .. e ot 41
17 . 126 16 KEY - Woodruff 3/16" x 3/4" (early productlon) ................... T
' 18 C 24098 B L0 = S 7T T« 1
~ 19 219 404 FITTING - lubrication, 45 degrees ... ......... fee e 2
20 _C. 12975 WASHER - 5 B . ittt e i e e e e . 2
21 c 18017 RETAINER -steeringwheel .. ., . ... i i i i ittt nanat 2
22 "NSS . SUPPORT - steerlng gear {use C30019, C29044, C298‘[2) ............ 1
23 c 25787 PIN - pivOt .t i e e et 1
24 195 2029 WASHER - 71167 X125 oottt i e T, 1
25 -~ 13- 241 BOLT - 3/8" - 16 x 3" hex et r e 1
26 120 103 O L B < T 1
27 195- - 137 . WASHER - 1-1/8" 0.D, .. ittt ittt e it i i et caae s Fo 1
. 28 138- 143 PIN - ol 14 o 21 A e e 1
29 195- 541 WASHER -5/8" .. ... ......... et ia et et PP UAR
' C 13106 CQVER - lubrication fitting . ...... Ve, M et eeeaa e 2 .
*use before PIN: **use PIN and after:
446 — 14011642 446 — 14011642 . »
. 448~ 14013773 -+ —.448 — 14013773 '
@4@ Usa bc;fbra PIN: % O S . . ‘ . AR . ]
446 — 14010760 . ) - , . N - ’ ’
. : 448 — 14013156 . . - , . ‘

-

| ’ . : ‘ ] . Printed in U.S.A. - . ‘ Ngvember 1987




36

CASE MODEL 446 AND 448 COMPACT TRACTQRS

BRAKE ASSEMBLY

s
m
m

OO~ MmOo RS =

22

PART NO.

C 22316
C 26381
138- 2073
C 25022
131- 1308
C 16164 -
C 18147
c 27755
C. 21857
C 23909
C 23910
113- 2262
126 143
e 23899
o) 24781
c 23883
195- 533
132 310
C 28978
141- 54
132 321
c 26306

DESCRIPTION : . REQ'

PEDAL - brake actuating...... e et e,
ARM -brakepedal ... .............. e e e
PIN-roll 3187 x 1-1/4% . L.
SPRING -return. . . i i e i
NUT - lock, special. . ..o i i i it iie e in s ennnns

TAB - lift - ’

SPACER -brake pedal . .. ottt it e ettt
BAND - brake. .\

LY SR R R R R R R R

WASHER - 531 1D, ... i ir i e ettt
PH\[! e Y = = S I .
CLEVIS :

...................................................

_FRONT AND REAR WHEELS

!
LRV = IS [N B N

0DOOOROOO
1=

24438
27763

24433

403
12110
285865
26021
13106

WHEEL - rear, 6 bolt (white)......... e N
BOLT-rearwheel ... ... ... iiiiiiiine, ol 1
WHEEL - front {white) {includes bearings). .. ...... e ae e

‘FITTING - lubrication . .. ... ..o o v v e sa e e

« CAP:plastic, front. ................. B e e e

COVER - lubrication fitting. .. .. ... ... oo oo otL, v

NAI N RN MN N



38

o ——————————— — — —

CASE MODEL 446 AND 448 COMPACT TRACTORS

Printed in U.S5.A,

HYDRAULIC SYSTEM
REF, PART ND.
1 C 26255
2 13 206
3 61- 616
3 62- 616
4 192- 21
5 C "~ 28321
& C 25200
) C 18916
"7 Cc 26278
7 NSS
8 218 5066
) 218-~ 5007
-10 C. 25333
11 C 25334
12 C 25784
12 C 25376
12 C 26456
13 214- 254
14 C 25785
15 C 24818
16 C 25237
17 NSS
18 NSS ‘
19 C . 23326
20 C 24827
21 c 18797
22 218 5006
23 C 26182
24 195- 104
25 NSS
26 218 5107
27 218 5007
28 - NSS
29 166 86
30 1822 246
31 131. 351
32 218- 5062
33 218 5007
34 C 28949
35 C 14655
36 C 22947
.37 c

26900

DESCRIPTION

SUPPORT - pump mounting.
BOLT - 3/8" x 3/4” N.C. hex,
5C <3/8" x 17 N.C. hex;

SCREW - 3/8” - 24 x 1" N.F. thread {late production) "

LOCK WASHER - 3/8" zinc .

KEY - square 1/4" x 3/4" (6.35 x 19 & mm) {annina chaft)
COUPLING - pump, 9/16" shaft (see page 43 and 45}
COUPLING - pump, 1/2” shaft (repairs page 43 and 45)
PUMP - hydraulic 1/2° shaft (repairs page 43 and 45}
PUMP - hydraulic 89/18" shaft(repairs page 43 and 45}{use C26278, C17300)
FITTING - hydraulic 3/4” x 7/8” 0" ring

“O0" RING - 7/8".....

TUBE - valve to lower motor port
TUBE - valve to upper motor port
EXCHANGER - heat (448) shown.......... PO

EXCHANGER - heat (448){use before S/N 14028535)
EXCHANGER - heat (448) (use S/N 14028535 and after)

CLAMP - hase. ..., PP

HOSE - rubber, tank to heat exchanger

RESERVOIR - hydraulic oil .

CAP - reservoit {includes insert)

- INSERT - reservoir cap.
ELEMENT - insert .. . ..

HOSE - hydraulic, pump to valve
0" RING - 1/2" {for C18797)

39

SUPPOrE MOUNLING . . oo vt e e v e e en e
socket head (garly production}

.................................

....... I T T T T Y

..................................

o B P S b e = o fh o e w3 e e S RIRON PR

TUBE - valve to heat exchanger (also req’s item 25 before

S/N 9787599 - 446, 9789840 - 448) ’

WASHER -3/8" ..........

FITTING - motor port 80 degree elbow, O™ Ring
“O" RING - 5/8" {for 218-58107 fitting) ................ s
VALVE - hydraulic control, two spoalfrepairs page 49, 51, 53) {use C27217)
SCREW - 1/2” x 1-1/4" N.C, flanged 12 point -, ..
SCREW - 6/16" x 1-1/4"” N.C.

NUT - lock 5/16” N.C. hex ..

FITTING - hydraulic valve 5/8" x 7/8” “0” Ring. . ........ e
“O" RING-5/8" (forC18321) . ... . ... ... ...... e

SEAL - motor to transmission

MOTOR - bydraulic (repairspage41) ~ . .. .. ..o L. PP,

TIE-hoseclamp....:.....
SPRING - compression (448)

flathead machine .....................

B O A A I N R QU O RPN

....................................

. . November 1987

! AL

5




CASE MODEL 446 AND 448 COMPACT TRACTORS . . - 41

SPEED CONTROL,

REF, PART NO. ) DESCRIPTION REQ'D
t C 28237. KNOB -speed control L ... oo e e e 1
2 " C 27593 BUSHING-lever............ s e 1
3 MSS : LEVER - speed control {use C29407 and C28003) ... 2o v et ivneet ... i
4 c 27822 SPRING - compPression ... ......uuueeenninen e riieaaaananas 1

. B C 21518 ° WASHER -nylon. .. .. . e 1
6 C 18742 ROD -control . ......... e e 1
7 129, 122 NUT - 5/16" N.F. ReX, ZING: 4 1 v v v tvee et cie e ienennns 1
8 C’ 19025 JOINT -l oo T i e et e e 1
2] 195. 521 WASHER - 8/16" L. . .. i it et i et st 1

10 132- 320 PIN - cotter 37327 x 3/4% . . e it c i iaaan e 1

11 138 2072 PIN - 1ol 18" 3 1-3 8" e it e e et 1

A

HYDRAULIC DRIVE MOTOR .

R O 14655 MOTOR - hydraulic. . ....... e e e et e ey 1
1 C 16516 RING - retaining. ... ..... e e e 1
2 C 19040 SPACER - ettt v eer e 1

3 C 25048 - SEAL- ail e e e et e 1
4 c 148237 HOUSING ASSEMBLY L. ... . ittt it it in s 1
5 B 14837 ) END CAP i e et e 1
6 o 18382 > SEAL- e e A
7 C 14828 . SHAFT-coupling .....coiiiianiiinninans, e egereeaay 1

i .8 C 14829 DRIVE LINK . i et et ii e 1

9 C 14830- P LA T E - Wear. . .. ettt i it ettt e ettt s 1

10 c 14831 ROTOR ASSEMBLY ........... e e et e e 1

- NSS KIT - manifold {also use iter & before motor code 86-75). .. .7..... 1

11 C 28703 PLATE -manifold, ................. e o

12 c 28874 . .. MANIFOLD .. ... e e e 1

° i3 Cc 28701 - COMMUTATOR AND RING SET ...t iirnirietecenrnnnns 1

14 C 19041 RING-sesling ... .. 0. et i

15 c 14836 ] COBLEEVE . e e b 1

16 c 14838 BOLT-3/8"x4-3/8"NF.hex............ N 7

17 C 19212 WASHER - 010" {0.25mm} . 1

1

WX ' -

k3

Printed in U.S.A.

November 1987




Fierymsa,

Printed in U.S.A.

°

3 i
CASE MODEL 446 AND 448 COMPACT TRACTORS : v 43
HYDRAUL!C PUMP AND COUPLING (PARKER-HANNIFIN)
use before S/N: 448 - S/N 14011824 \ - ’
‘448 - S/N 14013893
REF. PART NO. . DESCRIPTION - - - REQ'D
1 NSS PUMP - hyd. 9/18" (14.29 mm) shaft{use 26278 and C17300) .. ........ 1
2 F 53109 - TOPIN-dowel L.l e 2
3 C 24861 COVER.-rear ...... R 1
4 c 15731 GEAR ASSEMBLY - ariven: . . oo oo s ettt e et et eaann s 1
5 C 15732 PO RING - COVEI « + v v v vt e e et et e et e e e e et 2
6 C 15733 BODY - UMD - vt e e e i
7 . C 15734 COVER S HIONT ettt v et ettt e e e et e 1
8 c 15735 SEAL - Shaft L . vttt e e 1"
g NSS - GEAR ASSEMBLY - drive (9716 shaft) ... o oot vreeseeeenannns 1
c 24862 SHAFT - drive {9718 shaft) . ..o oo e e s e 1
c 24863 GEAR < drive (9167 shaft) . . .\t vt e ee et e eens 1
C 24864 KEY -gear {9/16" ' shaft) .. .. ... . .. ... ... . ... .. .. ... 1
c 24865 RING - retaining (9/16 " shaft) ... . ... ileerunnan. . 2
10 C 15737 PLATE - WEAE L. et e e e e e e e e e e e e 1
11 c 15738 SHIELD - heat. . Lt v ittt e et e 1 -
12 C 15739 GASKE T oot et e e M
13 c 15740 . SEAL ...... e e e 1
14 13- 111 - BOLT ............ e s oo 4
15 C 28215 KEY - 3/16"" {4.76 mm) square {for 9/16" shaft) .. ............... 1
16 c 19115 WASHE R, . ot ie ittt et e et . 4
17 C . 25209 COUPLING - pump (9/16" shaft) . ........ i e 1
18 NSS ) HUB - {order item 17 . . ottt e e et et e e ettt e e e v 1
19 NSS HUB - {order item 17) . . oot ettt e e e e e e e e 1
20 . 83 ° B5 SCREW - set 5/16" x 5/16” NC sockethead......... S 2
21 C- 15036 SPIDER .« .t e 1
HYDRAULIC PUMP (CESSNA) . -
use before S/N: 446 S/N 14011824 °
448 - S/N 14013893
NS5 PUMP - hyd. (9/16" shaft use C26278 and C17300) ................... 1
1 C 28709 SPRING. ........ b e e e e e e e 2
.2 C 28718 DIAPHRAGM -wear Plate. ... oo et ie i oo eeiie e 1
.3 NSS ‘ COVER - front (9/16" shaft use C26278 and C17300}. .. .7 .. ...... 1
4 NSS COVER - rear (9/16" shaft use C26278and C17300) ............. 1
5 ™ c 287 SEAL-shaft........ e e e 1
6 NSS BODY - pump {9/16" shaft use C26278 and C17300) ............. 1
7: C 28712 SEAL-diaphragm................. PN P - 1
8 o 28714 GASKET - BECK LB o vt ettt e e et e eee et e e e 1
9 C 28215 KEY - 3/16 square x .609” (4.76 mm x 15.47em) . .....oovnunn. 1 -
10 C 28713 GASKET -back UP v v veveeeeroeeeeenns s T
11 NSS GEAR - drive {9/16" shaft use C26278 and C17300) ............. 1
12 NSS GEAR - driven {9/16" shaft use C26278 and C17300)......... peen 01
13 ~2%1- - 308 BALL - steel /327 {555 mmmY . . oo et e e 2
14 C 28715 PIN - dowet 1/4" x 1-1/4"{6.35 mm x 31.76mm) . . .............. -2
15 166- 32 BOLT -5/16"-18%x 2-17/2"12pointflange . .. ........covnnn. 4

.

November 1987



tDCD\JO)U’lJlL(.\JM“—l

u

MODEL 446 AND 448 COMPACT TRACTbR

45

HYDRAULIC PUMP AND- COUPLING (PARKER-HANNIFIN)

Use S/N and E‘iffer:' .
446 - S/N 14011824 .
448 - 5/N 14013893

o]
o
n

-

082'(')000

ART NO.
26278
53109
24861
15731
15732
15733
15734
15736

[
w

15737
15738
15739

. 15740

3- M

19207

19115

18916

17300

0000 Z2000000M00

—

(<]
w

55
15036

DESCRIPTION ) .
PUMP - hydraulic 1/2" shaft . ........ e e e eaa e
' PIN - dowel. . : ;

COVER -rear .

GEAR ASSEMBLY -driven .. ..vvrrne e eee e
O RING - COVEE o ittt it e ittt e

BODY - pump

‘COVER - front

SEAL -shaft. .

GEAR ASSEMBLY - drive (T/2" shaft) (use C26278) ...........

PLATE - wear.

COUPLING - pump
HUB-pumphalf...... .o i i e ceeas
HUB-lorderitem 17} ... oo i e st iaa it
SCREW -set5/16” x5/16" NC sackethead . ..............:1.:
- SPIDER-

HYDRAULIC PUMP (CESSNA)

Use S/N and after:
446 - S/N 14011824
448 - S/N 14013893

REF.

WO~ MW B LR~

PART NO.
NSS

C 28709
C 28718
NSS

NSS

C 2871

C 28712
c 28714
C 19207
Cc 2873

211- 306

c. 28715

166- 32

Printed in U.S.A.

DESCRIPTION ]
PUMP - hyd. 1/2" shaft {use C26278). ... .. .. .. vviirinianniannn,

SPRING ....
DIAPHRAGM

SEAL - shaft.

-wearplate .. ... e e

COVER -frontiuse C26278) .. ... ... . it e .

COVER -rear (use C26278). ... ... . cvvvins e
BODY -pumpluse C26278) . .. ..ot
SEAL-diaphragm ... ... .o e e e
GASKET -backup ..........vivninn. e
KEY -1/8"squarex3/4" long. .. .coo oo ns
GASKET = protector .............. e it e e

" GEAR ASSEMBLY -drive (use C26278) ... ................ ...
GEAR ASSEMBLY - driven {use C26278}.........! e :
BALL-steel 7/32" ... i e
PIN-dowel 1/4" x 1-1/4" . .. i e iiaianas
BOLT-5/16" - 18x2-1/2" 12 pointflange .............. et

_REQ'D

--------- P L N e

............................................
............................................

...........................................

P I R I R R N R

_IM_-_A_.I.h—l.b.—l.—;.—a_p..u..a_l_AM_.t_rh;)..a,

-

REQ'D

November 1987



-

DWW~ Om P WA= -

REF, PART NO.
G 25419
C ' 29283
: C 23482
113 118
C - 25422
113 1
c 23558
c 23559
C_ 25164
o 28987
187- 1252
192 19

Printed in U.S.A.

- HEAT EXCHANGER MOUNTS AND MUFFLER SHIELDS

CASE MODEL 446 AND 448 COMPACT TRACTORS =~ ’ . . 47
’ N

DESCRIPTION c - REQD
SUPPORT - heat exchanger {448) {use before S/N 14028535)........... - i
SUPPORT - heat exchange (448} (use S/N 14028535 and after} .......... 1
- SUPPORT - heat exchanger (446) shown. . . ... ... it inernnnnnns 1
(=] I Y I - SO < 7 - A 4
SHIELD -heat, muffler . . i ..ttt it ie s nnsnesaassunnans 1
BOLT - 1/4% - 20 % 1 2  HEX . it ittt vt iesennraeraransnannnnn 2
PAD-insulation. ........cvvnninn.- [P e 1
RETAINER - insufation........ et e e arrt et easenaaa e 1
" RETAINER - heat exchanger {448} .. ....... e eereea e 4
WASHER - heat exchanger bracket . ............. e raeaaeaeenn 2
SCREW - 1/4" x 1-1/2" flathead Phillips. . .. ..o oo oneii it 3
LOCK WASHER - 1/4" . . . ... i i e a2

Y
4
B November 1987
? .

1=



48

EARLY
PRODUCTION
AELIEF GROUP

CASE MODEL 446 AND 448 COMPACT TRACTORS

Printed in LLS.A.

49

HYDRAULIC CONTROL VALVE {TWO SPOOL)
446 (use before S/N 9787653) s .
448 (use before S/N 9789869)
REF. PART NO. _DESCRIPTION REQ'D
- _ __NSs " VALVE- control, two spool {use C27217) . ..., 1
-1 Cc 28629 RING - retaining . . vvo e e it ettt re s e aee e et 2
2 MSS SPOOL-motar {order C27217) . i e e 1
3 =5 SPOOL - lift {order C27217) . oo oot e it 1
4 C 28056 SEAL - SPOD ke . 4
5 NS5 . BODY - valve (0¥der C27217) . .ovuvit it ie i ieanns 1
6 211- 208 % BALL - 5108l 5/167 {7.98 M) v v o e vt s o e e e e aeeenn 1
7 C 21507 7 SPRING - relief ...... e e e e e s 2
8 Cc 17432 SCREW -reliefadjust. .. . ... . 1
9 c 17435 GASKET -relief adjust €ap « oo vttt e et eenaeeens 1
10 o129 531 CAP - adjUst SEIBW . .. L ittt it ittt et a e 2
11 Cc 17439 2 I o T T 1
12 c 13200 SPACER - deteNT . L. ittt ettt et e e 1
13 C 26431 . SPRING -detent FETUIM . . ooty s ettt ce e rnenam e nnsas 1
14 cC 17440 WASHER - retulm. . .. ... i iiecina e i ieeaenaaans 1
15 NS5 SPRING -relief (use C2 18T T Kit) ... .. .. i i e e 1
16 211- 7 BALL - steel 1/4” (636 mm}........ s e 3
17 C 17438 COVER - BIBRL. . . .\ ettt et ce et e 1
18 c 17443 SCREW - dBtent. . v oottt it i e e e e L e 2
19 - C 17444 SPRING -detent ....% .. ........ooiieennns. A 2
20 168- - 114 SCREW :cover........... s S 2
21. 221- 841 PLUG - DI + v et e e e e e e 1
22 C 21506 RETAINER - ball S88t . o\ . ce vt e e e e e v 1
23 c 21509 SCREW -adjust, relief . .. ... ... i e 1
24 C 21508 GASKET -adjusteap......ooveeviienno, e e 1
25 C 21510 CAP - GOjUST SCTBW .« v s e s e et st s ae e et e e cr e m e e aneaenn 1
26 C 26663 . SEAT -reliefball ... ... . e 1
27 129 166 NUT-10ck oo ieer e e |
28 C 26665 SCREW -adjust, relief ... v i i e e et 1
‘29 c 26664 GASKET - 80JUSE CBD . 42l eee e e e v e et cere e ia e 2
30 c 26666 ) + CAP - adjustscrew ............... e e 1
c 21511 KIT - relief (includes items 8,9, 10, 15and 16 .. v veeeoeee e 1
c 18851 KIT - detept {includes items 11, 12, 13, 14, 16,17, 18, 19and.20) © ... ... 1
DRAWBAR AND TOW HITCH. ‘
1 c 13360 DRAWBAR .« ottt e e e 1
2 192- 23 LOCK WASHER - 112 . o o e e e e e e i 2
37, ms 424 BOLT - 1727 %k 17 N BN . Lttt 2

November 1987




o Ce o CASE MODEL 446 AND 448 COMPACT TRACTORS - 51
. ' ) T HYDRAULIC CQNTHOL VALUE (TWO SPQOL)
, ' . T - - 446 {use 9787653 and after) T

‘ @ : ‘ ’ : 448 {use 9789869 and after) . S . - .
% ? @ @ @ . . . . ° ] @ )

i O‘*-. ) @ p ) REF. PART NO. DESCRIPTION , REQ'D
y @ @/ % P o ' ’ ) . NSS . VALVE - control, two spool (use C27217) .. ..o ov oo 1
y -, - .- 1 C 28699 RING-Fataiming « .o vvvvnes s ceeiiniieaacniacrraraasaseaaarsann 2
2. NSS SPOOL-motor (order C27217) . .o i i et ie i ir e eaneeaiaanenas 1
3 NSS SPOOL-Uftlarder C27217) . . i vttt tis i ieiicaanana e esnaen 1
4 28856 SEAL -spool ....... PN . 4
b NSS - BODY -valve {order C27217) ............. e eaieraeneas P 1
6 211- 208 BALL-steel 5/167 (7.94mm)} . ... ... i 1
7 C 21607 . SPRING-TElEf oot it iirai e ae e i e s e 2
8 c 17433 SCREW -reliefadjust............ooiiniii 1,
9 c 17435 GASKET - relief adjusteap ........ N e 1
10 129- 531 CAP-adjust sCrew .. .....cvvrvriarnnyencnnnncenns e -2
11 C- 26668 DETENT -spool ................ e ieaaeaaaaas 1
12 C 28707 SPACER-dBENT ... tv i iinrenrranreesaraennnnecnnnannnnencaaa = 1
) 13 - °C 287086 SPRING-detentreturn ... ..ovin i iniiarasraraanannnnn . 1
14 C 28705 WASHER -return . . ..o i i it eien st tiatia e 1
16 NSS . . SPRING - relief (use C21511 kit) ... .. ........ e 1
6 . 211- 7 BALL -steel 1/47{6.35mm) . .......... oot ey -+ 3
17 C 174338 COVER -detent ... ... e iitiiataneaaainnn e 1
18 Cc 28708 SCREW -detent . ..ot i 2
19 C 17444 SPRING-detent.....ooviniiieiie i eiiiaannan [P 2
20 T 189- 114 SCREW - COVBI . ..t v i er s ire ittt 4
21 21- 841 PLUG - BIPB . . v it i e ittt 1
22 C 21506 - RETAINER -ballseat ... . ... . ... e e s 1
- 26 C 26663 SEAT -reliefball . ... ... v e 1
27 129- 166 NUT - 100K .o e et et 1
A 28 c 26665 SCREW -adjust, relief .. ... ol S - 1
! 29 C 26664 GASKET -adjust CaD . .. oottt i e e 2
30 C 26666 ~ CAP-adjustscrew...........ciiiiiiiimmii e e 1
1 3 195- 521 WASHER - retUIN . . e it i e s e et 1
32 C - 26382 SPRING -T€UIM <o\ vt evveannnaeanns e e 1
- - 33 C 26667 T OSPACER - retUI . . i et 1
34 193- 524 SCREW - lBTUII SPEBEE v . vt v oo eennsstreransinarannns Y 1 .
35 C 18847 COVER - 1etUIM . . e ettt i et en e ranans . b
36 - 211-. 5 BALL -steel 3/16" ... —~......... B P FREEREEE 2
- C 21511 KIT - relief {includes items 8,9, 10, 15and 16} ............. ... ........ 1
C 18851 KIT - detent {includes items 11, 12, 13, 14, 16, 17, 18, 19and 20).. ... T, 1
\ .
= :
NOTE: C27271 Travel control detent kit is available to
‘ R : change this valve over to the current travel
r ' ' . ‘ . : detent style. See page 47D for parts list
y 9
- ; . “ - Printed In U.S.A. , - : o - November 1987
N / !




- REF,

oo~ mbhwh o

PART NO.
c 27217
C 28699
NSS
NSS
C 28856
NSS
211- 208
c 21507
C 17433
C 17435
"129- . 531 |
C 26668
C 28707
C 28706
C - +28705
NSS
211- 5
C ' 17438
C 28708
C 17444
169- 114
221- 841
. ¢ 21506
C 26665
C 26664
C 26666
C - 26663 .
129- 166
195- 521
C 27219
211 7
C 17443
C 21511
C 17438
C 17444
169- 114
195- - 521
c 27219
211- 7
C 17443
c 28003

Printed in U.S.A.

DESCRIPTION

CASE MODEL 446 AND 448 COMPACT TRACTORS

HYDRAULIC CONTROL VALVE (TWO SPOOL)
{Service Value)

VALVE - control, two sPO0l. . ..o v eeereneieannaennans STTCTUTU

RING.- retaining ..

...........................................

SPOOL - motor {order C27217) . ........ PP e
SPQOL - liff {order C27217) ......... AN o iaaraaereaann o

SEAL-spoal .....

...........................................

BODY - valve lorder C27217) ........... ettt
BALL -steel 5/16747.94mm} .. ........... e e
SPRING-relief . ... 8 ettt iraeeaananns

GASKET - relief adjustcap .......... .

CAP - adjust screw
DETENT - spool ..
SPACER - detent .

......................... P R R
>,

...........................................

SPRING - detent return ... e e

.................................

BALL -steel 3/16” (4.763mm) ... ... o HAR

COVER -detent ...

SCREW - detent ..
SPRING - detent . .
SCREW - cover . ..
PLUG -pipe......

..........................................

RETAINER -ballseat . ...ttt it iirercan s ianaanan
" SCREW -adjust, relief . ............... B e e
GASKET -adjustcap ...........covvuenns IR TRTT e

CAP - adjust screw
SEAT - relief ball . .
NUT-lock.......
WASHER .......
DETENT -spool ..

..............................................

...........................................

...........................................

BALL - steel 1/4" (6.35mm) ....... B e e e e

SCREW - detent .,

C27271 TRAVEL CONTROL DETENT KIT

COVER -Btant it ittt et e e i e e ereesaceannreasssaannenenas
SPRING-detent......
SCREW -cover.......
‘WASHER - detent ....
DETENT -spool . ....covveennunnnnn. e e

—
A B L L k44 b4 mEEE L L4 amee e e A SR sa

CKIT ~relief {includes items 8, 9, 15and 30) ... .....c.ovvnnn. N

...........................................

BALL-steel 1/47 (6.36mm) . .............- e e eaeanaaeaea.

SCREW -detent .. .. ..
SWITCH - neutral start

...........................................

B b b o med = B b

.

SRR N -

Movember 1987



"‘-._--.-—-——_——-Q.—.-—-—-—;—-l

P R ANV
TN VN TR LY
[P~ AUt ] ‘l?/}'
P72 M ]

SEEREIT VU Y

U AR N

P AN YV

P
- q ' : 41
S
"s\ -
~. .©®
- .
. ‘

. A
’ ' 2 b . ‘-‘)\b N . “ )
CASE MODEL 446 AND 448 COMPACT TRACTQR ) ) 55
TRANSMISSION AND FINAL DRIVE
REF. PART NO. DESCRIPTION REQ'D
Cc 24843 CASE ASSEMBLY - transmission . ... -0 vttt it eanaenseancaanns ]
1 NSS : CASE - transmission (order C24843 assembly) ... ............... 1
2 C 12713 BEARING -flange. . . . ... F i i it ie v n e e as 2
- 3 c 24804 BEARING - flange . . ... vt eeiere e ieiiacniannnasenaannnas 2
4 C . 24803 SEAL-shaft ................ ... et caaaan 3
5 C 13241 BEARING -sleave . . ... v iii it it ie et c e r st n e : :l
B c 13385 BEARING -sleeve .. ... . i it e it et r it aan 1
7 »C - 13286 SEAL - Shiftrod. vttt ieeie e e e et m e e 1.
-8 c 28281 O BEARING -raller ..o e i
9 C 30029 DIFEERENTIAL-ASSEMBLY . ...ttt eeieaeeeinaeanennnens M
SR 10 221- 843 . PLUG - fitler and drain 3/8'" {late production) .. . ....... ... ........ 2
10 221- 844 PLUG - fitler and drain 1/2"" {early production} ...................... 2
- 11 138 2073 CPEN - roll 318 X 1-074 . e e ian e 1
12 c 22638 - SHAFT -axle,short R.H. . ... ... .. .. ..... et e e 1
13 126- 128 KEY - Woodruff, brake idler. .. ... ........ e e 1
Y - 14 c 22637 SHAFT -axle, long L.H. ... o it ieranaas 1
15 C - 26342 RING - retainer, axle. . ... d b e e e e Ceeaenn 2
® 16 C 13196 GASKET - transmission COVET ., . oottt e ittt e sene s snarserarnens 1
17 C 13197 COVER - 1ransmissiOn. « « « o i v e e enanantsresoaanniannesrnnnnns 1
18 1C 28241 BREATHER - transmission. .. .. ... tintiinnnnanetinernnaenaenens 1
19 192- 18 LOCK WASHER -, 174" . . . . ittt it iss e amcaatannannenn G
20- 121- 21 BOLT - 1/4" x 1/2 N.C. hexX ...t s san s e a e 3]
. 21 C 12725 FORK -shift. ottt i e e e a et e s e T e T s s 1
e 22 [ 24802 ROD -gearshift & .. . i i e e 1
h 23 Cc 14168 RING - ret@iming . . . .o veeeeeieeraeeeneseofieninnnnnns Tl 2
24 C 14644 GEAR - ClUSter iMPUL. o . ittt it i it e et eenam vt mtanaranacsannssn 1
25 NSS GEAR - high 41 tooth {use C30030and C30031) .............. e 1
26 C 12552 GEAR-lowbBStooth .............. S eaem e e e e 1
27 NSS DIFFERENTIAL CASE ... ..ttt it cieeeeinrnreasnaasseenanana 1
28 C 125258 BRAKEDRUM ...... e e e et aE e 1
29 NSS GEAR - differential pinion ... .. ... .. i e 2
30 NSS GEAR - differential. .. ........: T ettt e 2
.31 NSS WASHER - pinion thrist. . ... it it it i ittt rene cnmanansnnenenn 2
32 NSS PIN - differential. . ... o oo e i T ettt ae et 1
33 NSS ; PIN - differential pinlock ... .. T e e e e e m e, 1
" 34 28 680 SCREW.-3/8"x5"N.F. hexcap ......... ... ... .. e e 4
35 131- 1133 NUT - lock3/8" N.F. hex...... e N e e ) 4
36° c 12718 WASHER - differential % . ... .. ..oeveenenn. e PP 2
37 - c 14223 WASHER - spacer . . . . . e s UAR
38 C 25254 GEAR-brake idler. . ...ttt c st s 1
39 c 14222 RING - retainer, brake 1dler. . ... ou e ee i eranianaa e aaieanns, 1
40 113 424 BOLT - 1/2 - 13 X 1 NeX . .ot it et c e satasssaasaarannns 3
40 166 86 BOLT - 1/27-13x1-1/4" flange . . . -« oo it i it i e e nns 1
192 23 LOCK WASHER - 172" . e i ittt ettt aaaaannannnn e 4
\ . November 1987



fe

CASE MODEL 446 AND 448 COMPACT TRACTOR

HYDRAULIC LIFT

. REF. PART NO.

1 C 19661

2 219 404

3 C 18251

4 1322 310

5 c 17734

6 c 17249

T c 17250

8 © 113 207

9. 131-. 1181

. 0 - c 29408

1 - C 28237

- 12 C 27593

13 1322 320

14 185- 533

15 c 21518

16 C 27822

17 195 521

. 18 cC 18742

19 129- 122

20 c 19025

. 21 113 207

22 131- 1181

23 195 104

; 25 C - 26188

;26 C 27217

;27 218 5086

,_j"% - c 17224
S 29 NSS

N30 c 16133

—_——a

i 3 c 19104

32 c 17732

! 33 ° C 14970

N 34 C 28487

; 35 C . 28697

/ C - 13108

A

Printed in US.A.

- PIN - cotter 1/8" x 1" '

" PIN - cotter 3/32" x 3/4"

DESCRIPTION - «  REQD

SHAFT ASSEMBLY - tift. . ... ..ovev.. ... U P 1
FITTING - lubrication . ............ PR Ceeaaen PO S
PIM - cylinder to lever. . : -

...........................................

HQOSE - long g

BRACKET - mOouUnting, 10P. « o i v ittt i ittt atear s eaaaa e
BRACKET - mounting, bottom
BOLT-3/8" x 1" N.C. hex
NUT - 3/8" N.C. hex.

LEVER - lift control . - .

...........................................

KNOB - control IeVen o v v vttt ittt et ie e ranansrnannanarenaeans
BUSHING - lift lever

1

1

3

1

2

2

4

4

1

1
........................................... 1
....................................... 1
WASHER-1/2"" ...... e e e i e 1
WASHER -nylom ..« .o ittt s et e 1
SPRING - control lever 1
WASHER - 5/16* 1
RO - contrOl . Lottt it et i e e 1
NUT-5/16" N.F. HeX. . oottt ot e i et s e ieeaans e 1
1

2

2
2

1

1

2

1

1

1

1

k]

1

1

2

1

BALL JOINT .’ . ‘.

BOLT-3/8" x 1" N.C. hex
NUT - tack 3/8" N.C. hex. .- s : -

......................................

WASHER -3/8"x 1-1/870D. .. oo, e

PIN - oylinder Base ...\ . ittt et ettt e i .
VALVE - hydraulic, two spool
FITTING - valve {includes 218-5004 “O" ring)
HOSE - short, '
CYLINDER - lift (use C27590 cylinder and C28702 pin)

BODY - cylinder ) ;

ROD AND PISTON ASSEMBLY

........................
.

..............................................



STAART@ .

IGNITION

IGNITION SWITCH TERMINALS

o

3

Printed in ULS.A.

CASE MOIjEL 446 AND 448 COMPACT TRACTOR - ' ) 5a
R . -
ELECTRICAL SYSTEM
REF. ' PART NO. DESCRIPTION b REQ'D
1 c 24898 HARNESS - wire {use before S/N 9786764 - 446, S/N 9789345 - 448) ... 1
1 C 25564 HARMESS - wire {use S/N 9786764 - 446, S/N 9789345 - 448 and after} ... 1
2 C 24815 HARNESS - Wil & e iecses vt simnencneanaranenancassnmaans e 1
3 C 24809 CABLE - solenoid to starter {black}. .. .. P 1
q C 14565 CABLE - solenoid to battery positive {red) . .. .. .. ... ivnii i as 1
5 c 24814 CABLE - battery negative to ground {black} ...... ... ... .. P 1
6 c 24813 CONNECTOR - stator .. ........ e e ity 1
7 cC 19378 CONNECTOR - rectifier (earty production) ......... e L. 1
8 C . - 14537  CONNECTOR - 118BES « - o oot veeeeeeeaeeaeeanncaaannn s 1
9 Cc 29413 AMMETER -30amperes, 12v. ... o vereuens Ceiiaeaeae S 1
10 NS5 . RECTIFIER - voltage, 12v {earty production){use C27509) ............ 1
11 c 23002 SWITCH - neutral start {includes wire). . ..o oo iim i e as 1
12 Cc 21989 INSULATOR - 100aE0r. + v cv v evmn s an e iransanarsaaraaarnasans 1
13 - NSS BATTERY - 12viuse C31212) .. ottt e et e ieaaans 1
14 c 18113 - CAP-battery .o vt ie i i e nnsar s 6
15 c 30268 SWITCH ASSEMBLY - ignition (includes key and lock washer) .......... 1
16 - c 27751 | KEY -ignition ... oo oo ivniiinnenarnns e sameesar e 1
17 Cc 14553, SOLENQID - start 12v {use before S/N 9786764 - 446, S/N 9789345 -448), 1
18 C 22571 HEADLIGHT ASSEMBLY - 12v{repairspage61}.................... 2
19 C 29733 STARTER - (repairs page 17} ..... e U P 1
20 c 24956 STATOR............. @it et B st e e i
21 C - 26108 SWITCH - neutral start, PTO. . ............ e eenaarraaaiaeeaneana, 1
22 C o 20349, COIL -ignition, 12v. ... .. et eeeesnseaeanaras aa s s -1
23 C 29950 BREAKER CONTACT ASSEMBLY - ignition {repairs page 19) .......... 1
24 c 25845 SPARK PLUG - {includes gasket). .. ... /S 2
25 C 28673 GASKET -spark.plug. « v v vt in e eemeninanrarcnnassnnsnanann 1
26 @ 249585 CABLE-spark plug oo i it ie i ire i tec i mi ey .. 2
27 C 24896 WIRE - solenoid to switch {use before S/N 9786764 - 446,
’ . S/ND789345-448) . ... P 1
27 . C 25563 WIRE - salenoid to switch (use S/N 9786764 - 446, S/N 9789345 - 448
andafter] .. ..o i e e s 1
28 223- 20 FUSE - 20 amperes (included in harness) ... .. .c.oovunots 1
29 C  .29992 WIRE - breaker contacts 10 COil NBGATIVE . ..ot vvvrerennscreeaneennnn 1
30 C 25338 CONNECTOR - STAL0M e+ v v v v v v re s snerrsasnrannarerssanannsnsos 1
31 C 27509 RECTIFIER - voltage, 12v {late production) ...« .....cvvenviann e 1
32 c 25486 CONNECTOR - rectifier (late production}. . ... ...... e 1’
33 NSS SOLENQID - start, 12v {use S/N 9786764 - 446, S/N 9789345 - 448
and after) (use G2B528) ... ..o oo 1
ﬂ u-



, ' CASE MODEL 446 AND 448 COMPACT TRACTOR | ‘ 61

ELECTRICAL SYSTEM HARDWARE

@/ . REF, PART NO. ' DESCRIPTION REQ'D
’ - 1 cC 23330 NUT - switch Mounting . .. oot e Ze s it et e i e e e caeaenenensn L.

2 c 23012 . LOCK WASHER - internal 100th . ...\ ouuteretieeeaenaeanenanes, 1

e, 3 . 131+ 629 NUT - speed tyPe U . . ottt ve et nentas e eanenneanananaans 4

BT 4 187- 1334 . SCREW - No. 8 x 1/2" self-tapping, round head Phillips . ............... 4

Y ‘¢ 22571 MEADLIGHT ASSEMBLY ........... R .2

SYHHA 5 NSS RECEPTACLE - headlight {order C22671)/ .. ....\........... v 1

35 L :;.;‘*. 6 C 28932 BULB - headlight . . ...... e, foenns P 1

eI . 7 c 14304 - GASKET - headlight................} e 2

., 1118 8 C 22573 LENS - headlight "\ . ........o oo, 1

ey & , g 13- 1 BOLT - 1/4" - 20X 172" ReX. . vttt et iae e e e ieae e, 2

‘ & ; 10° 193- 57 LOCK WASHER - 1/4" external tooth, . . . .. ..ottt ie e erne e 4

11 128- 101 L i T 2

. 12 o111 139 BOLT-1/4" - 20 % 1" round head, square neck. . .« . oo vt ee e nnrrnnnnn 2
13 192- 19 LOCK WASHER - 1/4" ... ... .. e e s 2.

14 1290 162 NUT - B/18” NF ReX . o\ttt ee e s e e e et e e e aeaneeeenens 2

15 129- 37 NUT - No. TONFLREX ©ovvveeeveeteee e airn et aannnnen e, - 8

16 193 99 LOCK WASHER -No. 10 .........,. P B

17 111- 202 BOLT- 5.3/1 6" x 3/4" N.C. round head, square neck . ....... ... ... ... 1

18 111- .108 BOLT-7/4" x 3/4™N.C. round head, squUare Neck .. .. . .o uvnernrenen 1

19 120- 102 NUT - B/16" NC BEX o o v o v ee et et et eee e et ceee et e eneanas 1

20 182- 10 SCREW - NO. 4- 40X 7/8" ..ttt it ettt 2

21 120. 13 L B o T 2

22 . 192 13 LOCK WASHER - NG, 4 .0ttt et e ee e ie e e 2

h 23 C 24089 COVER - terminal . . .o ov e ettt b et e ee e e et iiaaaeeeeeaees 1

24 113 3 BOLT - 1/47 - 20X 3/4" REX . .. 0.0 s it e ieee e e e eeeainnannan, 2

25 193- 29 LOCK WASHER -5/16.......... e 2

26 C 10836 L T T YT 2

27 187- 1908 SCREW -selftapping . . ..o cvvi ittt i v st enn e ens merea e 2

28 113- 17 - BOLT-1/4”-20x 1-1/4" hex. ... ..ottt P 1

‘ . C 19521 CLIP - headlight Wire . .. . i i i i it i sttt ca e caannnesnns 1

‘ o
o — T : asw—— -
1
L
3
- ) ¥
\
\ 7 . ' Printed in US.A. : November 1987
| /




(4%

1

OFF .

HOMITION — "

=
vants — (2 R
DebmlOow T
Lis

A pikis

KEEF ALL Boislk D8 Y PLACE

RLHORS KTARTm EnGi]  CELRGAGY ATTACHRNT LAVE ARND

PLAZE TRAVIL COMTADL LAVER INTO NEUTRAL

TO FARE TRACTOR FAGH TRAVIL LIVES mTO NEVTRAL HIT

PARKMG BT,

AND BIMOVE GMMIIN HEY

WM OPYRATIN G MaCiie], FLACH TRAMEMESON B LOW RARGE

TTOP INCag AMD WAIT Rm ALl MOVEMLET KO RTOR $IFOM
ADJUET

CIMNILALE ATTACHMINT DiivE, ST OFF Lisdmeg |-

-

SCAS
(D

£z

i il

3

O

S
(D)

pninyg
E

DIL DLy

[RasErTieciaa) v
i GABDLING o
oMLY
@ |k

L e

CASE MODEL 446 AND 448 COMPACT TRACTOR

DECALS (English) .

)
m
MU

PDONNOe SN —

10

1

12
12

PART NO.
"321-. 3585
C 29031

321- 4767

321° 5930

321- 1788

NSS

321- 5107

321- 5100

321 51Q]

321- 5040

321- 5097

C 26656

C 26657

(French and English)

DTN =

Printed in U.S5.A.

321-
321-
3217
321-
321-
321-

4734
4728
4764
4897
4693
4696

DESCRIPTION

DECAL - instrument panel
DECAL - gasoline.......

DECAL - hydraulic reservoir

DECAL - hood top (448} .
DECAL - shiftrange.....

.......................................

......................................

DECAL - clutch, brake {use C27481), .. ... ... .. ciirinn it

DECAL - hood top (446) .

DECAL-hood BuH. [Shown) « .o eie et e et et aenens .\

DECAL -hood L.H. . ....
MEDALLION - *"Case™. . .
DECAL - “Case” seat back
DECAL - air cleaner (446)
DECAL - air cleaner {448}

. =

DECAL - instrument panel
DECAL - gasotine . ... ...

.......................................

DECAL - hydraulic Teservoir. .. ..o v vt et is ce e arae s e nasnennns

DECAL - parking brake, . .
DECAL - shiftrange.....
DECAL - clutch, brake...

~

------ T T T T T T T T T U S S

63

o el ek ek s md ok o ek ke =L

itk d wd smb emb

November 1987



. : : .- . . CASE MODEL 446 AND 448 COMPACT TRACTOR - 65
. J26 THREE POINT HITCH B
FRAME, LIFT RODS AND ARMS 8
REF. - PART NO. DESCRIPTION : ' . REQ'D
1 C 19740 HITCH PLATE ASSEMBLY ...\ttt etetiese e ieeene et eenanas 1
-2 219 405 EITTING - IUBFCEHON. « e v ot eeene e e veenee e ee e eaenanarons .2
c 24447 ROD ASSEMBLY - RuH. 1Bt . .ttt et et e et et e ee e 1
3 G 14722 NUT -liftrod. ... oonn. .. R -1
i 4 c 14724 ROD ASSEMBLY - RoH. 1Ift ..ottt e nennnn 1
- 5 138- 308 PIN - 1ol /4% X 3 L e 1
6 1322 a1 PIN - COTter 3/1B% X 1™ ottt e i e e e 6
7 195. 541 TWASHER - Plain 587 . oot ittt e e e 4
8 c 14715 ARM - e ettt et e e et et e e e e 2
. 9 C 14991 CHAIN - 191tinks. .. ....... e e e e e e .1
10 13- 118 BOLT =B/16" X 5/8" N.C. hEX, ZINC . o v v e eeeeee e e e aeeaeans 2
, 11 131- 176 NUT -toek B/TE" N.C. RBX o .o e ot e e e et e e e e e e 2
A . 12 C 28985+ o IR = - 11 1 L« Y 2
R i 13 c 28222 PIN - retaining. . oo a i e et i et e e 3
14 c 14725 . ROD -t LH. oottt e e e e e 1
11 C 14717 PIN-clevis. .= . ... . s e e - 1
N c 14712 CLINK ASSEMBLY. L ittt e S A
16 c 14703, CENTER TUBE ASSEMBLY ...\ o'ttt e eeaeiaaeans 1
17 c 14709 BALL END ASSEMBLY - R.H. thread. . . ... vvnvreneeannnn.. 1
.18 c 14710 BALL END ASSEMBLY - L.H. thread. ... ...ooveeereenrnnnnn.. 1
19 138 59 S PIN - Tol T8 X F/B . 2
20 c 16128~ PIN - Clevis /8 X B oottt e et e e s 1
J26 THREE POINT HITCH
CYLINDER AND DRAWBAR MOUNTING .
b . =3
1 c 19740 HITCH PLATE ASSEMBLY . .................. T a1
2 C 26188 PIN lower eylindermounting. . . ... ..o i e 1
3 Cc 14976 RIN - upper cylindermounting .. ............. SN 1
o 4 132- 310 PIN - COtter 178" X 1% e sttt et e e e e e e e e et e 3
5 113 417 CBOLT - 1/27 5 1-1/8" N.C.y NEX, ZINC tre e e e eeeeeaeeeeneen U 2
g 1
. f £ SN )
L) ﬁ) -
: :a:.":."::‘ .;‘;' @ ' '
. ; g : \F .
. g o ' CoN
. i g - ;
] : 1 - . ~
JoeT T ' ' -
[
Printed in U.S.A. Novernber 1987

-




CASE MODEL 446 AND 448 COMPACT TRACTOR ) - 67

J26 THREE POINT HITCH
"HYDRAULIC CONNECTIONS AND COMPONENTS

REF.  PARTNO." DESCRIPTION o REQ'D
1 221- 1139 NEPPLE - 1/8% X 3% o e et [ 1
2 221- 1378 ELBOW - 90 degraes, . ..t vevs tnninererrannnnns Bt e et aeaan e 1
3 fC 26369 HOSE - hydraulic, short, . .. ... s et e i et st et s a s s aaasn 1

4 . C 265368 HOSE - hydraulic, [ong. . ..ot i il i it ii s et e e eieiane s iaan 1

" B 218- 5479 FITTING - T, swivel {includes 218-5004 “O™ ring}l .% ... v v vrneren. 2
6 NSS CYLINDER ASSEMBLY {use C26494and C30049) ... . .. ... ... T
7 C 18476 © BODY--cylinder talsouse C30049) ... ...l 1
8" C 19469 ROD AND PISTON ASSEMBLY oot it ettt it e e e e vannnnanan 1 .
9 . NSS BASE - eylinder {use C27690 c¢ylinder) .. ... ..o oo, 1

10 c 14970 -SEAL -wiper ............ i me et raa s et e 1

1M _°C 28487 - YOURING L e e iee e 1

12 Cc 28697 D RING & . i it it s s it s, 2

. r
F27 HITCH ADAPTER }
. . " . )
i C 14872 BRACGKET -hitchadapter . ... ... i, rre e 1
2 c 14568 PIN-drawbar- .. .cvvvenvnnn. et 1
) 3 113- 425 BOLT -1/27 % 3 N, G heX. it v ittt tetiiiemr s emannneoe e 4
e
: ]
»f“a
Printed in L.S.A. November 1987.



68

CASE MODEL 446 AND 448 COMPACT TRACTOR

K24 SLEEVE HITCH

Printed in LS. A,

REF, PART NO.

1 c 22218
.2 » 25371
3 195- 541
4 c 10898
5 . c 14450
5 c 25789
8 113- 410.
7 192. 23
g c 25382
9 C - 14568
10 129 105
11 195- 545
12 132 306
13 22- 844
14 113 417

DESCRIPTION

HITCH FRAME ASSEMBLY
“ARM - lift

wd

69

....................................................

..................................

PiN - drawbar. .. ..... ... i e e,

NUT - 1/2* N.C. hex, zinc

"WASHER - plain 3/4** zinc

BOLT-1/2" x 2" N.C. hex, zinc

BOLT - 1/2" x 1-1/4" hex

......................................

..................................

Novemnber 1987




71

CASE MODEL 446 AND 448-COMP‘ACT TRACTOR

5

‘K10 WHEEL WEIGHTS

F

DESCRIPTION
WEIGHT - wheel, 75 Ib. {order as machinery item) ~

NUT-1/2"N.C. hex.........

PART NO.
NSS

131-

195

REF.

—

ca
e e
P
v L) L]
oo .
o
v
ot
o " a
v
. ﬁ-
P
P
-
o
ae .

1182

533
525

B‘DLT-1:’2":(6”r6uﬁdhead,5c}uareneck...........-............'...

WASHER - 1/2*" ... ..

114-

N
.
.
. :
. .
.
- ‘
. ) .
\ .
, .
& ot
aF
. @ 2
R "
5 i
’ " .t
.
.,- * F
B
.
lr '
-
.
a
L]
-
. .
.
,
a
.
P ;
-
.
-
.
'
¥
.
-
b
.
.
:
.
.
"\

or

1]
'
™~
co
[+2)
-
L3
©
€
[ Q
" -
. [o]
Y =
o
2
1
{
»
¢
<
v N
3
c
] =
v Q
! =
. £
e
. a.
>
&
_ .
8
-
A
. .
- 1
. 7
'
L
N il
»\~ . . '

s

.
L] Ta
a
o
. * -
- h
B - ¥’
&
{ i
.
nﬁ
. .
f
N B
e
2 .
a €
a
.
, |
N !
'
N N
. a &
¥ -
. -
oE 2
w.
» - kS '
)
LA *
4
- ° " '
f » - ~
-
-\ - *
Y .
-~ g - i AN >
= . B r
.
LY - . '
. c- . L. = .
Pus . .
. . o g
& D e
-® v - -
- . o o
i .
v »
. rl\
.. L
- +
g - u " .
& - -
3
= P
, -
- =
. -
- - <
‘
. B4 . :




L

CASE MODEL 446 AND 448 COMPACT TRACTOR

73
H18 FRONT END WEIGHT BRACKETS \
REF. PART NO. DESCRIPTION . REQ'D
1 C 16581 BRACKET -mounting . o .ueesce oo ee e e e et i 1
2 C 17161 BRACE ~ BN . . .. ¢t v e e e et i ettt e e 1
3 C 17162 BRACKET - weight mounting . ... ... vt e e e e, 1
4 113- ~ 417 BOLT - 1/2" % 1-1/2 NG Bex, ZINC o vt e oot e e e i B
5 195 533 WASHER - 1/2" ZINC .o oot s v e e e e e e e e e 6
6 126 108 NUT - 172 NG REX, ZINC « e e e e e e e e e e e 6
7 192 23 LOCK WASHER - 1/2" (i 6 !
\ -
H13 WEIGHT BOX
1 C 17859 FRAME - weight Box . oo vt et e et e e e e, 1
2 . C 17863 _BOX -weight ...... .. e e e e, 1
3+« ¢ 17860 SUPPORT - WeIGRT BOX v v v oe e e e eee e e e e e e, 1
4 C 17636 PLATE - hieh « 1ttt e et e e e e e e e 1 .
* 5 REAE 371 BOLT -3/8"" x 1" round head, square neck . .. ... ..o nsnnn.. 3
. 6 .113- 207 BOLT - 3/8" % T " NLCoRBX & v vt et ee e e 4
© 7 129 103 NUT =378 NUC REX oot e e e e e e e e e e 7
8 192- 21" LOCK WASHER - 3/8™ .. it e e 7
9 195- 525 WASHER - 378" . o ottt et e e 7
Yy,
o Lo ‘ . ! | :
. . o : : o ‘Printed in U.S.A, November 1987
N ’ ° ' { ’
—




-

]

CASE MODEL 446 AND 448 COMPACT TRACTOR

L17 HYDRAULIC PTO KIT

Printed in U.S.A.

REF. PART NC.
T c 30044
2 218- 457
3 218- 424
4 - 218- 927
5 c 23337
8 113- 206
7 192- 2]
8 c 25343
9 c 25344
10 218- 5232
11 113 103"
12 195 521"
13 192 20

DESCRIPTION

VALVE-PTOcontrol . ... .. e e e

...........

FITTING - straight 3/4” NPT x 5/8" tube

FITTING - elbow 30 degrees, 3/4” NPT x 578" tube

...................

............

FITTING - elbow 90 degrees, 1/2" NPT x 1/2" femnale swivel

BRACKET - valve mounting

......................................

BOLT - 3/8” x 3/4” N.C. hex e

............

LOCK WASHER - 3/8”

..........................................

............................

TUBE -pump to PTOValVE . .. vt i et s ie e e it raae e
FITTING - 80 degrees swivel elbow flare 3/4” NPT x 5/8" tube’
BOLT - 5/16" x 1" N.C. hex
WASHER - 5/16"

..........
..............................................

.........................................

o m—

B

November 1987

NMM—"“-‘""P_'M"‘-"—'




. i : kN

CASE MODEL 446 AND 448 COMPACT TRACTOR - 71
L17 HYDRAULIC PTO VALVE

REF. PART NOQ. DESCRIPTION REQD

1 C  .30044 OV ALVE - CORIIO) -« e et e st e e et e e e s 1
2 C 11891 SEAL - L CUR . .t i e et a e M e 2

3 132-- 5 PIN -cotter 1716 x 12" L e e 1

4 C '28875" PIN -handle .......c.v..tnns e 1

5] C 18422, BRACKET -handle. . ... ...ttt I 1

6 168- 145 SCREW - 1/4" x §/8" N.C. speciall 1P B 2

7. C 28873 LOCK WASHER - 14", ottt ittt s e eaaeniannnnns 3

8 NSS BODY AND SPOOL ASSEMBLY - (use C30044) valve) .. ......... 1

9 c 11885 ADAPTER - spool. . ..ottt e et e 1
10 195- 102 WASHER.-plain 174 . . i e i e i e, 1
11 75 48 SCREW-1/4"x1/2" round head. . . ... ... iirninininnnnnns 1
12 C 11893 COVER -detent. .. ..ttt ittt ittt i cececnee e 1
13 C. 171290 L A 1= Y 1
14 c 11892 SPRING -detent. .. .. oo it i e it et e e iiias e 1
i5 C 11886 WASHER - detentspring. .. . ....c.ouivun.... P et 1
16 C - 11887 CAP-detent. ... .. . i i, e 1
17 169. 88 SCREW - cover no. 8- 32x 2-1/4" fillisterhead. .. .. ..., ovvn... 4
A8 C = 19423 LEVER -valve ... ... i i |
197 221- 842 PLUG-relief3/8 ' pipethread . ... ... .ii it i e T =
20 C 28700 SHIM - 010" {025 mml thick . oot e e e UAR
21 C 28716 SPRING -relief. .. e i it e, 1
22 C 28698 SHIM-.020" thick (0.BTmm} . ... ... it UAR
23 211- 1 BALL -relief 3/8" {283 MM oottt e et e e et |
24 c 18417 ° ] 1 1 1
25 c 28696 ’ O RING-relief seal oottt e e, 1
26 c 28237 . T KNOB - hand thrattle . v v e ettt et et e e 1
27 C 268266 BUSHING - nylon. L.l vt c e PRRRE 1

*, N
Cr

Printed in -U.5.A.

Movember 1987




g

-

1.

CASE MODEL 446 AND 448 COMPACT TRACTORS

M19 FLOW CONTROL VALVE KIT

REF.

PART NO.’

c 23618
c 28217
c 28710
C-° 18720
C 28251
113 18
131- 1180
218 485 °
218- 445
c 25390
C 23407
c 23600 -
c - 26181
C 18721
214- 254
C 25392
C 25391
113 2
C 18719
321- 4609

7,

DESCRIPTION

VALVE-flowcontrol .. .........
"0 RING - shaft 3/4* 1.D. % 1
RING-snap ..............

LEVER-valve .................

KNOB-lever . .................

BOLT - 1/4"" x 2-1/4" NC hex .« . ..

NUT-lotk 14" NChex .........

FITTING : elbow 80 degree 1/2° pipe thread

FITTING - straight 1/2"" pipe thread
TUBE - flow control valve to tube . .
TUBE - bypass port to return line . .
TUBE - valve to tractor valve , ... .,
TUBE - heat exchanger. . .........
HOSE -return ... ... ..ot

CLAMP-hose .....vovnvennnn..

BOLT - 1/4”-20x 5/8" .........
DECAL - valve, “slow/fast’* {Enaglish)
DECAL - valve, “'slow/fast’ {French}

5/16" 0.D. x 3/32" . . "\

....................... St v v e A e
...............................
...............................
...............................
...............................
...............................
-------------------------------
...............................

November 1987

_ A BY R e RS e ek aa aa N B R = e B R -




CASE MODEL 446 AND 448 COMPACT TRACTORS . 81 ;
M9 HOLDING VALVE - ‘ : . et
- h ) —
REF. PART NO. * DESCRIPTION , : -REQ'D
' 1 C 24995 VALVE - holding - . . 0o i oot et e 1
- .2 c 28487 © "O"RING-endcaps .......o..oernn..s e .2
T3 NSS TUBE - valve to valve {use C27808, 218-5107, 2185117} .. .. ... .. ... . 1]
- 4 . C 24994 TUBE {Valve t0 MOTOF [. oo v oo et eva e eeeaiee o PO
I 5 T 218 5062 CONNECTOR - straight, male ......... ... ..oiviiiininnninnnn.. 3
| 6 218- 5007 "O"RING ..ooeiee e, N SO 1
| 7 218 5066 .  * CONNECTOR - straight, Male ... vv e n e eeeee e oo 2
b 8 218- 5006 O RING i 1
PN g 218 5117 ELBOW - adjustable . .. ... ooue e i 1
i i 10 218- 5006 MO RING Lot i
: o 1 NSS CONNECTOR - straight, male{use 218-5254, 218-5406). .. ~....... ... 1
| 12 218- 5006 O RINGE . ot e 1
- % 13 218-  B251 CONNECTOR : straight, male/female swivel ... .ountr oo, 1
f 14 218- 5007 “O"RING oo P 1
T 15 C 20341 TUBE-valvetovalve., . ..o oennene. Mot aa e b 1
) - LY
L1t WEIGHT kiT . : . - : :
. 1 Cc 26572 B8RACKET -mounting, front . .. .................... el 1
2 c 25574, - WEIGHT -400b. (T8 KG. . oottt e e e 4
. 3 C 25791 BRACKET - mounting, rear, Upper. .. .....ooouuer. . b i, 1
4 c 25792 BRACKET - mounting, rear, Jower. ... ... .. . uueein e, 1
5 13 417 BOLT - 1727 - 13X 1-1/4" NeX o o v e ettt 2
™
’ Printed in U.S.A, - ., November 1987




: CASE MODEL 446 AND 448 COMPACT TRACTORS . 83
L29 PTO MOUNTING FRAME, SHIELD, IDLERS AND GEAR COVER .
REF. PART NO. DESCRIPTION REQ'D
1 C 25800 FRAME - MouUnting. ..o vttt ittt e e et e e e e e e a1
2 C 25815 COVER - G831 . .ot e e e e e 1
3 221- 844 PLUG-oil 1/2". ... ....... e e e e 1
3 221- K1 PLUG -0l 3/8" .......... S . 2
4 113 3 BOLT - 1/4" e 20 X 3/4" MeX . o oo v oot e e e e e e e e 9
153 © 185 521 WASHER - BT . . e e e -9
6 131- 1180 8 L e 14 -3 9
7 [ 25817 SHIE LD - PTG, e e A |
* 8 P 106 BOLT -5/16"- 18Bx 1/2", special .. ..o o e i e e 3
. 9 C 28370 PULLEY - VW Qr00va. . o vvt s et et et e e s e e e e e 1
10 113- 206 - BOLT-3/8"-16x3/M4" ...... .. ... .c..... e e e e i
11 193- 68 LOCK WASHER -special. ... ...ouiuvnnii i, 1
12 ]95- 103 ~ WASHER - 3/ i e e ., 1
13 C 25822 ARM - idler . 1
14 c 28308 BUSHING - SIBBVE. . .. oot viteee et e e e T2 -
15 C 26090 PULLEY - flatidler..... e e e et et aa et 1
16 . 113- 412 . BOLT - 12 - 18 x 13/ heX oottt e 1
17 131- 165 NUT-TI2"I0ck,hex....................., ...................... 1
18 198- 541 WASHER - BB . . e e 1
18 132. 318 PIN - cotter B 32" X 1 it e 1
20 C 16870 SPRING - tBNSION. . ottt r e e et e e e T
¥
L2g SPINDLES, DECALS AND BELT
1 C 25806 HOUSING - PTO Shaft. . o i ettt ettt e e eee e 1
2 C 25807 WASHER - thiust . - o o ettt et e e e e 2
3 195- 2131 WASHER - spacer. .. ...... ittt st etae ittt e e 1.
4 C 25808 SHAFT -spline......... e e et e bt it e, 1
5 C 28258 RINGwrretainer. . ................. e e T 1
6 C . 25828 BEARING-roIIer....................................*., ....... . 2
7 C 25814 GEAR-driven .. ... .. ... . i i e PR N 1
B 83- . b8 SET SCREW - 3 8 . oottt e e e e e e e 2
. | C 28260 KEY -5/16" x 2". .. ........ e e e E e et m e 1
10 113- 206 BOLT-3/8"-16x3/4 " heX .o vnnieee i iinnan.. M eeaaeaeea e 8
11 192- 277 LOCK WASHER - 3/8" . ... ... ... e e e et 8
12 C- - 17666 HOUSING - spindle ,...... r e T et b, 1
13 C 28971 BEARING .......... it e 2
14 C 16516 e A € I = 11 T3 2 .
15 C 10810+ BPACER - beariNg. .« oottt e e e e 1
16 c 25541 WASHER -spacer. .. .....oonn i iie e et 2
17 C 25810, SPINDLE -input ............. N e 1
) 18 C 25813 - PULLEY - spindle. s e e e e 1
: @) 19 C 2830 KEY - 3/16" Square x 7/8". . ... ... e o1,
' . DRIVE BELT INSTALLATION | . 20 C131- 0 M133n NUT -3/4" - 16 lock, hex. ... ....ovunen... e e 1
éD AR, . 21 321- 6379 DECAL - “Case”. . . ...t 1
. p 22 - C 28364 . DECAL - “Warning” (English) ... o e 1
- ] N 22 321- 6647 DECAL - "“Warning” (Frenth) ... ...ttt et et e 1
ol . o 23 321- 4745 DECAL - drive belt (French)  .................. e P
. T— 23 C 17462 DECAL -drive belt (English) ... . .. ... .. i i i iir i innna, 1
Lo . - ' @ A\ WARNING s il . G, 23539 BELT -drive {446, 48)  .......voveniiiiiiniiaai, 1
| ROTATING MACHINE PARTS : ’ ) ‘
. : ! smefn'é. &E*Lriﬁislf% HELP :
) ENTANGLEMERT AHD TFlcY. .
' i -
' Printed in U.S.A. , November 1987

A



REF.
NO .

PAGE
NO.

PART
NO.

-

REF.
NO

PAGE
NO.

NUMERICAL INDEX
PART
NO

REF.
KO,

PAGE
RG.

PART
NO

REF.
HO.

PAGE
NO.

PART
NO.

El

PAGE - REF.
NO NO

NUMERICAL INDEX -

I3
- - E
- Yo
LY. Y. (LA RV XV} G Wmet NNO e T L0 2 WONKRNG WO ME @ e
U e N o et DM Me A~ N A A AN A AN AN, NP F A A A o A 0 e et 00 B DN T =4 s ]
' - .

e

3793911111115555559391759559159739317911997777179?777159199775771775
M MIOO R A A SN o r HEA MO F AN ST NN Mmoo e NN 1Mo o e
’

-

. .

Pt DWW e ANNNEMOEOOM MO0 A OO NN NSO NNANN RSO ~MENNNOO SN OO D= ORMANNN-T O OO0
.2222222222222@222222333333333333333333333333333333333:444144:4..4..4...4..4..41“-&....4..4

R L I L L B e Rt o S S R T R R R SR R R R R S RS R S R R A A N A Nt ot B ot ST Bt I o o I oV I o o I oV NI oI STV SV o I ot o ot o I SN I VIR ot I o I SV S RV N VI T R

[
RLDUDLDODLOULOLLLDUUDLLLLLDDDLLLIULLLLLULLODLLLDRLLDLLLODULLLLOLUDODLDOLAUDD

m N 3 N O N CrNOAFTNOROAFANMOTNONDOON AN Fmun o~ o o
HAEN A S NN NN I FNON O At e A A e e A SN NN NN T O NE N SIN S NS N SNN A A~ N A Qe NN M
o o = .

€ 1
|

[ N R e N T RV o o T o T T 7o N Vo N T A A SN AN N N A o L N L L T N N N N S e o N e R R R R R R W e W S W Rl e W e N R R I AL W o T s (e s O e N
P R - inlaEa Kkl R R Nt T Rl R R s Te R A T oW M B W N W N Ve Y

Ay

& :

Ll + ' -
DAOMMUNRDARNAR AN OO - N FTNOROOAO-MINONDOOC NN I N OO O DOO 00N O O
NODAORITOROOH—NNNANNOMEOITOOOMONMM TS T TSN AN OO OO At S NI TN NN O DN O D W
MOOMOAnNnNnMT I II IS AT GEGRTE IS TGS ST FOODNODODDONN NN NN NG O QN NS N
0000 OCOOOoOCUO0000000LOCO0000DD0ODOCOCOCOOOD  m el el et rt et i ot el ey O B O 6N Y
IR s e R N e e e R N e Ea H A E o Nl T o I i o I o A ot I o o I I o Sl Y N S S R N N NN NN NN AP
CLLODOLLLDLOOLLOLRLLLUDVLLLPDLLULULLLLLDLLDULUYOVLLDDIDLLLDDLLDLDULDLULDOULO

v

o

33 . 1._..401.2..4568 (=N oo TSSOV OO0O ' armhoma 02— W ' oy
NANDO A= NN NNNAMO O =S DT TN TI GG L F AT AT T T Tt NN T O Nrd A AN At ol i (N =t N 1) o2 D OO e

’
o

- f
3

99993911111L11I1l11171373313333133133331955555555555?777799997777?77
[l e N e e N e e e R e I e e N B e e I I [ [T QU e e Qs G g g g Hrdrd e~ A At el e e o ] ] ] e e W e ] ] e —t

- o f @

1 * -
MO AEMANFN OO AN OO =N Y~ DM OO NI NONDOONMNNOONMONINO AMIFN OO N
12223449&44555666%77777788888999399999900000111222333?333&44&5666777
NN N NN NN NN NN NN NN NN AN AN NN NNNNNA @@ MO @@ MO m D6 e Oe oo e oo e o oo oo oo
OOOOOOUODGQUOD0000000000000000000900000000000060000000000@0000000000
R e A R L R R R I o N I N N N N S N N N N N R L LR R R LA R L R L L N N TPy
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGGCCCCCCCCCCCCCCCCCCCCCCC

! ¥ s - .
T s P Y —o < N D 4 N O FHOWO © YR, WD W00 Ot
OO A (N RN A ONNNNEASN MO N NAOH M AHPAHONNANA AT NSNS0 AHDR A A AR A A A N

[l
a
.

- ...
93.39....3333.37.73335519797179991793..H_9\ﬂ|.|_.r“951711735551917777175555555999999

#55:&55584/8557773365325.477?7453354573{&.-&.5445444-&-@537766656622222

- -t .
N . . -
R . . & .
. " & - -
)

° /
] - . i . . ES

{
MMM T-T LA NDONINOM TGO AN ANNEM~NA AN DOONNO—AGTNNNNANNORNMAO A OO NSO MmO N m
F TR DL FF OO AN DA M FNNO A AN RTINS AN FOAAQOOD A NNOR NI OO0 00
G I LT T L FDOO N ODDOOAAAANM TN NN OODRCEOANOTAD = A A NN T LT T DO DO OO NN

PP e P P P o P P P P e DD N X O DU CD OO N TR DO RGO AR RO OO0 0O0 .

1...1_11_11_1l_....l.l.lllll..l1111llllllllllrlllll111111111..11111111111112222227_22
GCCCQCCCQCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCC
A L N .

, . f.
1 - !
2 o — Ot . OOoMANMNMMOD e e Mmoo o oo =) P B P P o
139.u2211978.&..45566778811111111236312171111121212312671888999111111
R
! .

ot
:
. .
. N 3
L P LA L 0 0 B O I I 0 0 ) L0 En O EN MO A NN O AR m A M NN OO A A AN S s~ NA AN OO AT o n o
O O AT D BT ) oo o bt 3t

43
45

- T . a
- Ty ¥ - ' L

) . "
3 e ) a s .
_Bﬁﬁ90616660057112233¢4557788990083&12339651660ﬁ62126k900333555888890
3707779339111533333333333333334423666?92118187465661245033333333333“
OO0 G DO O F 2 U1 I8 I P P B B P PP o P P P P P o P P P e 0ot omf €0 09 €1 € <2 LD ED AN WO P B0 OR Q0 v et et O O N (4 €0 o o o 8 0 8 3o o

hk&%ﬁA¢555555555555555555555555566666666666666677777777777ﬁ777?77777

11111111111l1111111111111Illl1111111111llllll11111111111l11111141111

&CCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCE.

1 , ' w
.

- ' ]
[

n mw, N N Ow WHDO . -3 S ™ ™ o [N e ‘O ® n OO o n
SN N e A N O SO NN N LT P A O NGO ORI AR A FNONG DA @AMt A NN DO =N
F N . ! : ;

a
3

£ €1 01 0% 0 01 P I T e P B €07 D L 0 BN 0 477 10 0 403 = P LAY LA GV 10 67 O3 LA 11 00 10 AD 0 0 L ot € o1 06 €3 OV P OV LN O 4 (71 403 499 163 L0 L7 6 U7 LUt O b ol et ot ot e
27&622777?77335555333335554554533533556635556653&266666666632&44&&&4
. t . . e

)

W N . . 2
.
4 '
o . - _
AN QOHN O ~MIN ANONMO RPN COROORO~GONNEDOANMITOLTRONOOTNNCOMAONNNNFINOONORG A0
M AN OO RO AN AN~ RO MO I VYOO A COONNONEAMOYOIRINONIO A ANANNNENNNM TN
0583558888891..15_}.7.7991_!.......1112223367122223&.5555556566?7777777777&888888
NOBD O A m A A A A NN N ANNAMAMP MMM ea Mt I T IIIIITII LTI FIIITIIIISSI T TIT IS
ﬁll.llllllllll.ll.llll‘l,.llllllllI._..L.I..I..I.ll.l..l.Il.ll._.l.l......l..l..l.11.I....I..|.1.I.I..I..ll\..l.|.|‘l|.|.l._|..d.

ﬁCﬁUCCCcCthaCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

a
T . -




NUMERICAL INDEX

NUMERICAL INDEX

»

86

=

PAGE

PART ™. PAGE REF.

. REF.

PAGE

PART

REF.

PART

REF. PART PAGE REF. PART PAGE REF .

PAGE

PART

N .

NO,

NO.

NO.

NO.

NOD.

HO.

NO.

NO.

NO.

"NO.

NG .

HO. - HO. HQ. HO. NO.

NO.

@' e 0D O Dt [wRw] -t winmoe O [a Q NEWOOoOm M~ Nyt WA Sw O
AN A A e F A MDA F AN O ONOF ANNNO AN NNTOFOO A A AN A DR A A g N e A NN AT A O WO

: 3
HND IO =PRSS GNEOION R OANOAOINIOM AN M AN N SN =S VAN A O AN P~ N A AN O ) =t
W Mot mTOd AR 0ONWnN AN OO ONM O M~ e D MO WONY  ANNOMNOD M NY NS

NN MNA =IO NN ODOOONPENONANIRACOINAN N G FTFNANON NG WRMDWN Mo e et OO 000 LD 00O
MO0 AN ANMNQOOO00DCDOO™ TN AR ANNONNNTOE NOQO mMeaN Ao 0O000DDO0
il ke ke e R N R R R N R N R At o I oV o oV o V¥ Mo W AT I o N I oV I T JE O JEE. I K JEC JEN JEV. PN JUN B o S oY - — Ll R el R R R R R R R
! ’ o ' «~
_____-______________—____-________.__..___n____,.__ﬁ____-______._______
R R T K R K N R R N N R Rl Ry R E e R K R E o N R R o N o R N N N R R R N R R R R N Ny R N R R R RV R, RV RV . A . W, N W . . N A, A A . . O
vt el el i g vmd g i ] ] e e o] ] et A ] ] ] ] =] ] — 11111111111111112222222222222..2222222222..\t/
11111111111111111lllllllllll\. llllllllb}.1111.....1_Lllllllllllllllllllllll.

/ : _

\ SR —.

- - .
Mmooy’ L O NG~ Nhhwmownmmm ™ " n Fa] Ry Nl N B 4 oo = 0 e o A= i
WOl A DO A e O O O ot e e e ) e o O A A Dt oD = O DN WD 0 e OO 0D O LY ot ol U 2 00 0T Oh ot O O

.ot
—r
v

71375737?59.7957‘99975991335999995.571935591l55119973539311131197191359
LN FTOSTIN NN AU e ~ L R e NN B N7 W Al N Ao W T o BE SR 4 O 1 N Y P 0 NOWOVOPANNSE OO A~

'
e '

- v

»

»‘ . @FONFTOVNDODNNDNING O =N =t N M T
! ! FH N FONAA AT WD oMo —

TR =GN NGO N-HONMITODGoOANNO S A DOy OIWD N WO [TgRt=Rt=] LR R Nt Nis)

FRV-N o o e Bl loe B B o T o o W B T o B A e R R R R = o R g ) LR N ]

e T B R B R S A B e e e e e - Bl = R U S T B S SR B SR I [ AN Y Y T T A Y A A N S U S A 1 A U U N N A | N

DDV ARAMONAONOMOOATOA OO MONOOGOAA AN D000 )
222222.22222222222222222222222221333335512222246657888911.I..I..l.llmm‘l.\._lllll.I.
OoOLLYULLLOLYULDUDLDUOULLDDOULLDLLUODOUVULUDMNOOOOOOCQOOOCOOQAO = et ed vl vl = = e 4 4

=y

. PR
o= ~ 0o N M Nt = 1 IRy M~ TMMONNDD [ s} ¥ ' .2 ~+
l11111135ﬁ3211252312252312.1112111111111111 LU P P o e @000 = e O O 0 LY & FF = SO

- -

¥

MO AN MO AN OIS A RN NSO ANl e N A @A~ 0 MW G 07 10 L T 0 I ¢ L0 P ) L0 B 10 07 O v 09 P P =6 Oh
MM OD N0 D AORUDNANRNTLNTIONNSIFINNNNNNONS TN IS ST I LI TG AFNNNSNOD

- [l .

L}

v »

NN NS = A0 @ODN— TN NN MM ORI ONOAMNINOONNDORT O <A N NG e T2 N0 D@ 0O —8 8D M+ 10N R
ANANOONTOINNOUOROO NN NN AN OO COO O OO OO OO v vt rd el i ot vl 5 O U ED LD P B P ) o
L A R K e R R R A R e e O el S S N O N N R N N N N N N N N A L e
VODXRBVVODC NN ROV TOCDO NN DO DTN DOV OOICDOOD VDL NODOONDDDDODOODDODEOAR DD D -
R e e L R R R R R N N N N N N N N N L L G L T NP NN
ULooo0UoLlLUlUUoULDOUDLOLLLULULUULLODUL0LULLLLLIULLLULLLLLRUVLRULLULLO

> "
A

el D MmO M i MEOND NNOWOOAMIDOIMOOTM N~ OO O ' ~ NW *-) tn
A NN AN A A AN NP AN RN~ AN AN ENNNNANNNNNOMNO AN NNENNONNAAGNL - O

-
v

.
[ *

IO ANNN A~ A AN NI A RSO~ AmAN ANy A o)

— P D R Ry e e K e o Ry RN e BT N N R i N e R R T R e NTL I BV N BT N Iy NI NN (S RIs R T e N RO RO B s Wi Kot WAt gi

561288112755-&.666885623121668673.33&.-4:4555666.?8830177995?89331532233»455
GO ONNY O DO NCNSINOOMNOONNCOYN OO OO0 oY WO I m O OO ANINOMNMNQ MM =~
A A A e N NN NN NS TN OWUOYYOOVOOYDOYOYDOONOROONNNNNOONINOMINSNMNROo oo NS
[TV V. Vo RV V2 I TC RV NV Yo JVS I Fo RV V- RV, AT, RV IV, XV, JVo RV - RV RV, Ve V. RV W TV RV XV, RV- RNV JVo L RV RV VRV TS RN V<R RV VST I MY S SN S N AN SN N S N L (N (S L = I o Y e I« o
I I R I s B A I B ARy R S A N N Rt A ot N W N R N IS NV N S N NI N I oV NI SV VR U NN I AU S NI SN YN VR N NI SV IR N N IV I VI B U I N N o SN Rt I YR X )

L,OOLULDLLLULLLULUOLLLLDLULDULLULLLLLLDDLUDULOLDUVLYULUDLDULLUDDODUDULDULDULIUDVDLD

: [

MO - O B N owwwo B o~ 0~ OO O NS M [ M O I N e
A SO TR N A DA DS O AN NS N AT A AN AN AN O e AN e A S N PO NN SN

1 . ' \/
PARBO N ININ NN OIO AR AN OO RINNOA A AR AAN MDA AN DN Ot A M ™ \\37. —mo;
NN 0 U0 0P D D W0 O [l L AN L AT T e BT T Mo ele el ot B ot} Lol M D0 0o oD 0 o e onley @
- N o .

£ _Wﬁ :X

' 4

i

[}

-

\
MMM T OO~ ONMINOAO ANANMUN O -mMINTMF I NONOO IR AN OROOMSNNOU RN OO o @
He oMt OO RN D OO RR FANNOON - OO OO NSNS RR OO OO OO O A A A NN LU CNNO O
OO OINEaTMMOIME T T TSI NN N O WOSRS SN ARASN A SNSREARD OO DO OODORDDROOOOO A
MNININWNBINNINEANDOODODIRNDNEONNLNOLENENOE e DO NN LD O LD D LD DD W A0 N e e D W80 o oW
LR R o o ol o o o o I o I Tl I I U I I O T SVl N N ol O N N N NN N N N R N N P Y N VN NN N Y
CLLUUOLLUDULULLULLLLLLULLLUDDYLULULLLDULDDLLDLDODLDYRUULLULLUUUDLLLODLDDOR

-

[iaRTa] hD P~ NN NNNN NN 39?3:48.9076202 ' o B MO MWW M
FOMOINNANNONNN Mo N F A A A A A s~ N O AN AN AT AN A O NNt o [

1 )

wry, v9W9999999535333359955_u..999999999991111el7.7?.9999511571119793139955117
WAV DN WD M NN N W S 3 3 -F 3 NN 1.11.1111.,1.1..31518823&.221434111355333 ',

a
a
a
‘v

MFTOMETNDOANNMNM AN A NNOORAANMGINOOADANMOUNMOOO ANMIILE DWW M oG ) O~ O h (1 B T 0 )T D
COQAM A ANANNN IO OOV OOR O NNMAMO MM MEIT T T ITONDONDNNNARANTNNOYCONNNMNINOOC
CODDODRDO OOV DD D DDDRDD AN RE O ORNNNNOTN DN ACO ARG GOMDCOC O A —NENANNNNNNM MM .
FAHIGH DI I L LTI ST T LD DS LD F T T T T T F oF T ST F P oF T F T T O W T DN A D I 0 D D 1D 10
A R R e A o e R N R o T B B N Tl o T I N N N N L o R R o A R R R N N Y
LOPLLLVYLVLLLLLLLDLLLLERLYULUULLLULLLLLLUVLLUULULLLLULDLULDULLLLLDLLLLUD .

1

S maliy|




NUMERICAL INDEX

NUMERICAL INDEX

REF.
NO

PAGE

NO.

" PART
NO.

REF.
KO

PAGE
NO.

PART -
NO.

REF.
Mo

PAGE
NO

PART
NG

REF.
NO.

s

2

n _
.o
b %

.

D oM < =] HAAhOWNO o] I~ @ o O - : N
N O P N NN e rd = ) A NN N O 00T R R E N R R K -s N R AN e R

-2 ;
915173?3575331375.55375755933333933333333333335
337863333568?455.7:515861611566656?66866666666882

L
77219734&&é:?111234449n;:1508535798&qf:lO?Ol?OQT?ﬁ
BHNMIP A0 DO 0D FFd It IO FNADOOONMAFIOO TR0 D
AN 3 SF et DO ONEANWL D OO O OO = == O O T

’ Lt =)
[TaBTeRian'aniia] — ] vy = l;3.414&.f4f4;4.b;ﬂ:4:45555 uwy O

______—_______-____________________________u___
88888999999111].111111.I.ll13|1_l._|..l.l._l..l.l|_.l.11l..l.l.lll..l3
et et e e e e el e e YOI DN DY NI NN NN NN DN NI NN NN NN NN NN
2222222222222222222222222233333333333333333333

. \ ) .

-

— 030 P @ M~ =il © =MD o VOYOoom MMM A 3| oo P ~F
2932211511921135273TT:f112l319&3111332665h1:f111119726342811923612395;;

i L]

.91133753913577135593917955315513913319139355999139595591119991179191
IO A NS SN MNISNSMOOOW AN OO DN SIS s -3 - S T B o AR A N N Bt - e e o o W W e M T I Wl s

[ 1

v
]

M A A =SNG MO eA AN INO NN NAE QOO VOO NT TN NINO SN YOO ORNRSNMSRSRNONCOD WY
NN NN MM IO S 3FF NN S b A0 0OD0oOUVINNMNMNSTNAONDOODOOOOOOWNWWYWYID
NN HUNOOIANAINNNNROEON@NINWNIoOC O R O ™ — —~ BHNANANNOOANNNNN S0 00Q000Q00000O0
NN NN ) 1 e IO W N A0 W 0 D

L T S A A A I A I D e e I Y S SN R A N Y T O D Y NN Y R T Y Y A Y TN T Y T T Y Y (Y Y T SN NN N T SO B I [
55555555555555555555555555555111111111111114444&488BHBBBBBBBBBS88338
B 9999999«999999999999999999999911111111111111111111111111111111l.l.l..r..\_.l.l.
llllllllllllllllllfllllllll11222222222222222222222222222222222222222

— < 0O [ O On I~ wy - el Ko (=N 4] o -t ~Oo oM = O oMo 4 =t - [MEARS =R i) L+ N~ M~
M A RO AN NONO G IN AN A AN DT N N A S A N G O N = OIS N O NN = A AN N

1

s

S \ . * 5
p .

7.791759955991771131959355719751579155155935391395939117\9137117?35975
— P D =) — NG QOMD e et OO T L D NS AH O NRN OO R ANOANOONOH AN DONMUTM

SN oOOTOONNNMEORNGOOMOOCC OO OO0 00O A A A IO IO DM P DD O - SN0 T T 3
MG D NINNST TOTOMO A A A A el A A e ot A A NN NN NN NANNANANNNNOONDNINWR N Ao OO
=y NP VNO ANMOG . & -t N Ay
~ o - 4
L S R R A T T T A N Y T T T T T Y T R Y NN TN SO N T SN N N TN N I N N N T Y N I S Y Y AN NN N NN S S T B |
AN NN IO P PP P P P NN N N N NN I NN NN N N NN NN NN NN NN NN NSNM OO & e e mm oD nn oo
Celus il efe s iR R Lol cel ool e el s o S e s N B e Ve e e 0 (e O e e W - N T O T e T T O - A S e W - I B T W
lllllllll11111111111111111111111111111111;111111111111111111111111111
1 .

69 -
69 -

I
i3]
[

8i2 -

T Mm NNV OOON AP i -~ N .Q [ =g commmotd 0 ~=m - nNnNOKRONOOOO
A O AANNNA A S A ONOR NGNS OAA— O A N ArA A NGO A NN NS A NN AN NN

-

MR E ARSI A AN N =N AN AN ORI O N A S A RO NN O NN =S AN NSRRI SO - m M
52336345534558623635782355732§76623553845321522335423531214423574555

'
'

v

NI ONINDOYINmMeAANOO=- AN MOO At~ —AN A 0O0OD— 0O~ NAMOMONDNM MM N 0O D WO D < T
NN SOV I DI IO SO OOOODR O O A~maAAd NN OO FOR AR Dt 2 (00 0D @ M0 e
MEAAEA A A A FS NN A SO A A e S e B R N T R Rl T KoKy HTMoOOOD — o
. L B B I B e R e B I . [ N Nt lel .
L L N R T O N T Y O T O O Y Y T N TN S T T T T Y Y Y T Y A Y Y Y T Y T N T T T Y T O T O O O A O O
OOV OO A A A A A A A A A A A N A NNANANNANNODDOOOAMEROO=MTN OO0 DO
NN NANNN NN ODMEOMMEO OO MMM MM e m e o3 90000000 000w Dw
111llllllllllllllllllflllllrlllllllllllllll111111lllllllllllllllllll

u L}




